. N E v S . P , S T
. -'. P v } /v.\\ | ) [ f L v ) d
- “r N - * a i - ' : ! b
1 - ] ! 2
‘. o " - o o * Fr ‘ .
" : 7~ /MODEL 107 AND 117 ‘\\.\ | . ' S L
g g COMPACT TRACTORS - \ , ) DL b . . '
_Parts Catalog B1193 . ' , - : . .
e #a1-0r-2000 N RS ALPHABETICAL INDEX .
N : ENGINE $ECTION
vl < & . . N . ‘ _ . .
- A1156, A1192:and AT193%: - N L , PAGE GRID ‘ C : PAGE
discard them. e AirCleaners............co.. . 13 7, M4 Fywheel .l B
- \- ’ Battery..... > e 55 D14 . Fue! Strainer ........... R . 13
J Breather, Crankcase. ......... , - FA10 Fuel System ................ 13
. ~ Camshaft ... 5 79 4 AI0- . GasketKits ... .. e ' 515
: ; Carburetor........... . Al4-B2 - Governor ....... S . B
T Connectmg Rod ' ) g . AB Muffler........... e N “ B
Crankshaft........... L RPN ; . AB . QilPan ........ e I B
Cyllhder Blogk .. ......... e B-~.. AB - Pisfom.......... ... .ot T
: Cyhr{der Head' .............. L . A6 .. . SparkPlug...... e : 5
_ Electrical System ... ......... = BB-57 D14-E2 Starter .- ..... fegeeeen PO - < 5
. . Engine Block & Attaching Parts 5 AB Tank, Fuel ............... T 13
- ExhaL\st System "’ ........... b . AB Throttle L|nkage b 13
Fllter Breather ........ AN 9 A‘IO» @g Valves ..... N P . 9
. \ : oL . e
. - Lo " BASIC TRACTOR SECTION - -
. . . T s . ) .
' . e T . . PAGE GRID _ .- PAGE
— o ’ Axle; Frc\w B A 3 'B16- Hood ...... e LT
. S Axig, Reab. .. 7. ... ... Ll 4347 . D2:D6 mplement Lift.. . ... ....... S
. R SRR Baf'fles& hgouds ...0o...e. on A12. . Model G14 Weight Box ... .. Lo 17
: s / - Belts & Pu . 33 - CB Model G6 Headlamp Kit..... o 59
’ H . . rakes ... 4. ..o v 2933 C2-C6 Mounts, Engine ............. © 79
- : ' Decals ... .\%.......l........ = B7° "E2 . PTOCluteh ................. 49
Electrical System . 51-59 D10-E4 Seat, Operator's.............. .- 19
. . ‘Fenders ....%. ..ot S + B6& . . Steering Wheel & Gear... ... L 21
- Frame......0% . ... ... ..... o7 -B4 - Tool Tray ....vvvnn. DU L. 17
- ’ Grillé. . ., .- 17 , - B4%: ° Transmission................ 39-42
. Hitch ." .. . b eeee baees 17 L. B&E Wheels, Front & Rear ........ 23
—— Y : x . - : . .
Jv‘ @ ‘ J {
.'h . " .
* - 'b -
. _l'- . : :
» .‘c." ;;:3". : wﬁ' -
. . ' o . - S
. et - L a \\
» J1Case .@ .
A Terg‘eaco Company - - v 3, '
g ’ "OPE Division ~ 5 : B . =
o . “Technical Publications- ’ .
: . 119 S& + First Street ‘
Printed in U.S.A Winnéconne, WIS 54986 . L ) 4

GRID

. AB
Al4
A4

AB-B2

AB
A6
AB
A8

AB .

D12
- Al4

Ald -

A10




’

indexes
'~ This Parts’ Catalog is arranged for easy

4 identification .of - Genuine CASE Service. °
Parts. An alphabetical index is provided at -
the front of this Catalog to locate the major

" groups or assemblies, A numerical index at
the rear of the Catalog gives the part num-

bers and the pagcs on whidh they are de-.

. scrlbed

lllustratlons

: All parts are illustrated m "Exploded
Views" which show the individual parts in
their normal relatmnshlp to each other. Re-~

tions. These numbers correspondto those
the "Reference Number" colimn and are fol-
lowed by the part number, description and
quantity required.

ference numbers are used in the 111ustr_;;(- '

. and engine serial numbers, method of ship-

£
&

;

Orde rs

Orde i'Senshould plainly spemfy correct pa.rt
‘number, full description, quantity reqmred
machine model and engine model, machine

ment and shipping address.
A : S
Changes =~ ‘

When changes to the machine make it nec-,

-essary, revised pages for this book will be
issued. The revised pages will be issued w1th
the same page namber.as those they replace

and the "issue" number and date will be

radvanced

It is 1mperative that révised Parts Book
pages be inserted into their respective
Parts Books as soon as received. Failure,

" to do so will lead to confusion and defeat the

purpose of - the book

Indented Descrlpuon

~ Indented parts in the descrlptlve list areapart of the precedmg assembly or sub assembly
. The quantity shown in the "Number Requlred” column is the number of parts used on a ma-
" chine except where parts are'indented in descriptive list: In this, case the guantity shown is the

number required for the preceding assembly or sub- assembly \‘
REF. PART NQ ) DESCRIPTION REQ'D
"A - 55159 CYLINDER ABSY - rear steering . ... ......... e e 1
_. 28 A 56208 ° . SOCKET ASSY - rear cylinder . . . . . T 1 .
29 A 55956 PLUG - adjusting, socket ASSY ...l i 1 )
30 A 55957 © SEAT - socketball. . .......... P L2
31 A 56210 , SPRING ~socket . ...................... R |
32 A 56209 . SEAT~ socket spring . .. ........... e eee 1
.33 -G/ 45175 .CLAMP ASSY - socketassy. ........... PN )
A 16- °~ 836 - BOLT - 1/2" x 2- 1/4" N.Fhex, .o .., ..., ... S T
34 132- 104 PIN - cotter, 3/16" x 3", , . . .. e e e 1
35 A 55889 | STUD - ball,socket & cylinder . . . .. DI 2
36 13- 410 . BOLT - 1/4" x 5/8""N.C_,hex. . . . .. [ 4
37 92- 4 : ]

LOCKWASHER - 1/4YSAE . ..... 0 ... ...... ... 4

Terrns’ "nght Hand" and "Left Hand“

"nght Hand" and "Left Hand" sides of thls machme are deternnr;,ed by standing at the rear

- of the unit and facmg in the d1rect1on of forward travel.

@

¥
4

a

TRACTOR MODEL AND
SERIAL NUMBER -

ENG'INE MODEL SERIAL AND
SPEC!FICATION NUMBER

-

TRACTOR MODEL DESIGNATIONS

ENGINE MODEL DESIGNATIONS;

r FR~ )
) o

107 AND 117 . &

C15513

-

When using this eatalow, uotice the referenre 1 serald

SERIAL NUMBERS

nunleers ol virmogs
L “deseriptun® copy,

compone s noted hete and histed

By reterring o correet sernd mon -

Ders, proper parts cbentfieation wili be assired,




e

CASE MODEL 107 AND 117 COMPACT TRACTORS L '5
’ -\ » - , .
o N ENGINE'BLOCK"AND ATTA,CHING PARTS ot ‘ :
- el e . K . . . ) i ‘ .
- | - . ) \ o , . -
REF. PART NO, ' EESCRIPTION ERREAT Lo . REQ'D o
1 C' 15847 HEAD-cyhnder.................................1 -
2 .113- 111 - BOLT-cylmder head 5/16" x 2-1/2" NC hex’ ceeedeeiiai. B -
' 3 C. 15980 ’ GASK'ET head :.......‘,.........-...............1 LT
4.0 5999AB SPARK PLUG - (mcludesgasket].'.....................-1 ,
5 ¢ 17261.- . "BLOCK ASSEMBLY - short (includes cylinder, crankshaft : :
' rod assembly, -camshaft, valves; piston and rings, )
pan-and oil pump- assembly, gaskets and seals) .o lvvuu siers 1
' § -C 15821 'BLOCK - cylinder, Stripped « e v v v s e e rrvenennenaatal
7 C 159783 °  PIN- JAOWEL & o e e et e el 2 '
8 C 15974 | BEAL - 0il...eiieceruenranessateeenonnanennnronil |
9 C . 15842 OIL PAN ASSEMBLY 24 v c v v s s v essocnnneas . see 1l . -
10 ¢ 15843 SBCREEN -~ 01l filter. . v o v v v ennnecereas cevemel o el
11 187- 1003 SCREW - 8- 32x5/16" Self-tappmg e naeaa v s
12 C 15977 . BEAL =08l wiasreivenrnnananennnnns '
13 C 15978 PLUG = dram . -
14" C 15872 SHAFT - gOVeITOT uu e lvvnuennnnnnes .
: 15 C~° 15846 w PLUG - fillery . ooyeu. ... e et
‘. ’ 16 € 15979 | GASKET - filler o oo v ie it .
’ 17 C 15976 . « GASKET - il PAD v e vty e v usvmenncnennnnnns
18 "C 16032 ° SCREW - 1/4" x 1-1/4" NC heX SEms «  » « « » . .
18 C 18874 SPOOL - GOVEINOT + v veesvuconnnesnn ‘e . -
20 € 15986 ' "RING - retaining, GOVErnox gears e o s s e e'e s . . .
21 C-° 15873 GEAR ASSEMBLY ~ SOVETNOL 4 s s vssvasenns .
. L3220 ¢ 158M1 . SPACER - EEAr, SOVErNOT . svevsnnoaasca- . P
) 23 C 15868 ROD ~ GOVEITIOT o s soemmon e
24 C 15870 LEVER ~ GOVEITIOL & v e avna.
25  C. 15844 . CLAMP - IeVET, SOVEIIOT & v v v o s s s oo unnnsn
-26 187- 1041 SCREW -~ 8-32 x3/8" NCheX .eeuens.. e e e ,
27 'C . 16041 WASHER - OVEINOT..q v s e s e vssnnsonsann :
28 'C 15869 ©  LINK - throftle o vovvwuucebenninnoeannnan
. 29 C 15866 - LINK - BOVEINOL + v i s aennsnnnelroanassas Teeel -
30 C 15887 "SPRING - QOVETIOT 4 4 i a s s vuvas T |
y 31 € 15905 FLYWHEEL..................\\............ ..... e 1’ .
32 C 15864 . BRACKET - blower housing ...... B L R Ty
33 C 16040 BOLT - 1/4" x 5/8" NC hex sems. ..I.............‘..L..-"-ZI
’ 34 .C 15885°  HUBANDSCREEN..........c00bveunnnnanennennnasl | -
o 35 C 16045 WASHER - belleville .......... AR I ,
) 136 129- 125 .- NUT-l/Z"NFhex...............................1‘.
: " 37 . C 15845 . OIL PUMP ASSEMBLY ... ... v vuwersosannnnnnneitgel’
. . 38" 223- 202 LOCKNUT - rnu_Lfler3/4"NPT condmt.......,............1j
39 €. 15518  MUFFLER - enigine ... ......... .1.
40 _C 158868  * STARTER - TOPE. . v e v os cmmccssnns SIS
41 <C 16048 SCREW - starter mounting. 1/4"x1/2‘ NC f1111ster head, « « ¢ o s . 4 .
42 C 15981 - GASKET-engmebreather..........................zl
43  C 15972 - KIT - engine gasket (includes items 3,8,12,16,17 and 42). o~ - .1 | ¢
44 C 17287 KIT - muffler...‘...........................,.'..1,\'
‘ 45 € 17361 - GASKET - exhaust'flange o o o oo v hovvvnesvonninesnosl |
46 C. 17362 ADAPTER - muffler . ....e0uohoe... ceresrannenas]l !
‘47 169- 154 SCREW-S/lS“xS/4"NC fillister head, Phillips -+ e o's e e 2!

- Printed in US,A.. - "~ = : T  June 1981




‘ CASE MODEL 10T AND 117 COMPACT TRACTORS T 4 .
CRANKSHAFT, PISTON — CONNECTING ROD S . '
’ ! . { A N .
L REF. PART NO. | . DESCRIPTION / - D ¢ REQ' O, | *
. 1 C 15828 '.  CRANKSHAFT ASSEMBLY «+Weovnnneecdnesinnnnnoil] e
2 C 15830 " PIN - crankshaft gear »««sssesseeesnansenn B .
‘ 3 - C 15831 GEAR - crankshaft «. ... . .'..\‘.,.....i','......‘ 1 . .
' 4 .U 15838 CONNECTING ROD ASSEMBEY + « ¢+ e« « = soeia vaseosanaenal ', .
©5 7 113- 104 BOLT - 5/16" X 1-1/4" NC HeX + v v v e vaasansaans ce D .
6 C 15839 . ° PLATE -10CK s rovsassovnnnnnans N I I O
7 TC-. 15832 PISTON AND PIN ASSEMBLY (standard) oversize see'ref. 9 «.% 1
. 8 ~ C. 15975, RETAINER - piston pinn « v e v v vt e v v sriineeinerradas 2
"9 C, 15833 PISTON AND PIN ASSEMBLY (,010 oversize) «««;/eocooaen ]
9 C| 15834 PISTON AND PIN ASSEMBLY (020 OVersize) . /et qsessissi]
10 ¢/ 15835 RING SET - pistom (standard) oversize see fef. 11/ « + « « « dee-1
" 11 ¢/ 15836.  RING SET - piston (.010 oversize),» «»»sesvoyosamcnsiann = °
11 15837 RING 5ET - piston (020 oversize) sesssenesfrassvedaanq
12 126- 14 KEY - Woodruff #7 /fl
P ' i ! B F )
. y 'l , ’I’ ;',’
* LR . LT 7 ',
_ - . e
. VAR
-~ \ ‘, /
- - » Ny
. C .
: : * - ENGINE'MOUNTING PLATE | o
. ) : . (use after S/N 9646801 / T
"1/ c 17393 PLATE - engine mounting™ « » «% « s o oo e o vun S A
") 2/ .164- 540 . SCREW - 5/16" x 3/4" button head S0CKEL s % « .« v« s s asennn- 2
{3/ 164- 543"  SCREW - 5/16" x 1-1/2" button head SOCket »+ v v veevssons 2
{4 C 16752 WASHER ~'5/16" i siv v v aennssnsesomeanssssannanses 3
{5 183~ 29 LOCKWASHER - 5/16" internal t00th s « + v s oiv s aresvvoenvns 4
.. i /80 T129- 102 . NUT -5/18" NCHEX v veavrevosernaninininirnnnns .8 ’
/7 .C 17391  SPACER..... e Cemereaea s, 1 /
i /8 C 17394 - MOUNT/=engine «vseasvavronnens B e 3
D)8 T192-0 20 LOCKWASHER ~.5/16" « v e meanaaeaioeasan Ceeeaeae B
[/ 10 C 17333 CUSHION = PUDDEL = « « = ¢ & o @ e e weemnmmmmmeadomaennn- g4 -
A0 1Y ~C 173382 " BRACKET - angle «.eevceeecnsonnass e e seeeeen ] .
Cf 120 113- 118 BOLT - 5/16" X 5/8" NC REX eoe v = v v o v s - - e e 4 o
./ 1% 131s 176 LOCKNUT - 5/16" NC hex « « » s +% « « . e seeei B
-/ 14 195272027 WASHER - 5/16" +.ivurvediarmmnnas et 4
/ <, : : . Lot . "
. i -
! ' 1!
»-# . ] -
“ S
. s o P ‘
. | . i
o/ , a
g Lo - J
N v ] / . . . ] ‘ -
Printed in 47,8, A, < o _ . June 1981 -,
- ! .

”

. 7
—_— e L —
- M.

4
-




' - v -~ ul et . ) ' ’ i ) - . g .’ ‘ i ' v ' »"' »
P . T CASE MODEL 107 AND 117 COMPACT TRACTORS 4
. ".,,. + | CRANKCASE BREATHER,CAMSHAFT AND VALVE ASSEMBLY
) ' _REF. PARTNO, . . .DESCRIPTION 3
- —_ . 1 15981 GASKET - breather » =+ -+ R ~
L . ’ 2 ' 15849 ° ° BODY ASSEMBLY - breather. ° Cetveagaeees :
,@" R 3 C 1585Q " FIL'I«!uER-breather IR srers T s
I:‘ 4 - ‘5‘, c 15851 X COVER -»yalve fFeee o » u nerers AR . PR T
b .5 C 16033 SCREW - #10 x 1/2" NC .+« > R LR '
; L 6 . c,_"15852 .TUBE - breather IERERERNE ....../.'......
, T .. C-16828 KEEPER - valve spring « =+« - R .
> 8 C, 15827 SPRING-V&IVE' SRR ,.‘...'..'..:.,.._ .
£ ‘ 9 C 15826 SEAT - valve spring L N I I T N R
: : 10 C 15822 VALVE - intake (standard)} includes C15828 keeper =« « «++ . ~
) . =10 .C 15823 . VALVE -"intake (1432” oversize) includes C15828 keeper . . | "
’ : 11 C 15824 VALVE - exhaust (standard) includes C15828 keeper. « ... .., R
% . 11 C 15824  VALVE - exhaust (1/32":oversize) includes C15828 keeper ...’ )
s - . , 12 i C 15840 L]IF.TEB - valv:"et“ ’J'c * 4 20 80 s : - "-\.. LI I I BN R I
E\*‘:'_‘ v, \ . ’13 C 1‘5841 5 ‘CA.MSHAFT R :F e v s s slu m s e aa ."n ".r. L L .
i i b . .+, 14 113- .158*  BOLT - 5/16 x 3-1/4" NC hex, enging rmounting “»:«: =+«
) Lk S *-15, +113~ '102* - ‘BOLT - 5/16 x 3/4" NC hex, engine mounting . . . R
[ : S 118- 122* . BOLT - 5/16 x 1-1/2" NC hex, engine mounting '+ -+~ % - %
DR S0 17 129- 102%  NUT - 5/16"NCHeX +odeunerposnocenvennnessss
;oo . . 718 192- . 20%  LOCKWASHER - 5/16" v e e ev oo v nnnonesamsnnssas .
19 °C  16752%  WASHER - 5/16"  eovpenssnoeserennenoassmnsns
20 181~ 176* | NUT - 10ck 5/16" NChex = geeoessenrsaiseanaania | - )
. ) 1 . ' N - = "‘ ot .‘ :_ I ) '.' ) ' ) .
, - : ’ , *use hefore S/NB3646801 L - )
a f e ot [ ’ ’o- - - — L] ¢ .., N . .
[ ! | ’ o , LN - ' \ * * ) I
ey B ’ .
/;’“ I } c ‘ { ‘ - L] ' o ¥
; S @l.) _ L N . P , Co
;L;'f "}'\‘-' 5 - . ro, N r e ‘
.=:':..,_,_ — -}:i_%::‘_\n:(f; ; - ,UIA - — — - . o ~ L . - {:r\' B
| ~ N Xy . , ¥ v By E P L4
:‘ o H ‘ F o ‘3 ) 3 . . !
. ﬁ’ 1 » - ’ | ’ }//
P . f ' : S m I /// .
3 | ¢ 7 , s . . | - o - :
: " e - ! " * ' 1 - :




B

PR , . )
EF. PART NO,
C 15876

C 15875
C 16033
C 16044
C /15988
173- 44
192- 14
129- 4
C 15923
10 'C ‘16036

o . 11 /C 15866

- 12 /@ 18046

05~ @ tn W L3 B2 = g

=]

- - . . .
. -
- -~
‘
L ] -
1
?_. o
.
.
.
. .
- ¥’
.
) v
. .
. .
.
.
Ll
-
1
. :
i
%
4 %
Y
'l
.
- ) . ) .
“- IR C ste 1
R N Printed in U.S,A.
¢! . . = .
4 ’

r f
4 -

)

’ DESCRIPTION “ ‘
HOUSING blower +«-¢secanecreenass
BAFFLE-—cylmder-‘-.........~...-....
SCREW - #10 x 1/2" NC'fillister head, sems .
SCREW ="1/4" X 5/8" NC.hex »=+«o«+oa3+
CLIP - retaining, high tensmn Wire ,» s = = e s
SCREW - 5-40 x 1/2" round head, machine <.
. LOCKWASHER -~ #5..................
_NUT - #Shex-..................:vv...
PANE]’_,-rectlfler...-.-..--.-...-...

NUT #5NChexlong---------.......

BAFFLE. -~ cylinder head » e s e e v o aaases

‘SCREW - 5/16” x 3/4" NC hex, sems Cernee

.
. .
L
e . .
. o \
5
. * -
v
.
.
'
. “
.
4
!
2.
@ AT -
’/'
'
,
. -
]
.
s
[
- a
r
.
- -
‘ -
L3 .
\
- bl R
v P
p
A
: . f .
. R
v d

CASE’ MDDEL 107 AND 117 COMPACT TRACTORS
. ENGINE BAFFLES SHROUDS AND RECTIFIER PANEL

-

-

.

.\

.

.

- -
T S v

L]
L]
*
.
.
~

L]

+




-
o
i
[
£
B
.
\
\
)
o
o
- .
- -
Y
N H
~
R
a
L
I . .
i
-
'
"
-

© ey,

N

EF. PART NO, |
C 15519

svdASE,Mdd’kL 107.AND 117 cbmi;-'Acr TRACTORS

173- 215 . .

R
1
2 "C 15174
3
4

C . 10678

214- '+ 251

5
"6 - C 16202
7

8

8. C 15530
9 . C ' 15525

10 T *15861
1 . 169- 133
12 C 16038
13 C 15863
14 c 15860
15 15984

. 18 c 24847
17 - 193- 1001

15855
.. 15983
15853
+ 15982
16034
15859
15882

o
b

15987
] 16043
28" C #15881

B
b2
aN=ON0QQaa

29 - 169- 43"

30 € 15112
30 C 18208
31 ‘C 15540

32  "187- 10%4

32 7- 1047
. C Y 15862
C /15858

33 D 59949 -

a .
£,
4
E"“
&
1 o
w !
L L]
- v
T
)

.7 129~ 504,

539~

L

" STRAP - tankmountmg"----**--""--"--‘-'-7----‘
'SCREW ~ 1/4" x 1-1/4" round head, machine, ZP+ =+ *=-v~ -
“NUT-1/4”SQ¥.13.I‘&,ZP'""""'""""""f"’-""'
ELBOW fueltank"--'"-'-“"""‘-'---t°"'fr'-"
'HOSE fuelhne&"'"“""""""""""""-g.»',‘
"CLAMP hoSe-..--...a-‘..---.'.---..-h-..r.l-'.l-.,.'..'
CAP AND FUEL GAUGE ASSEMBLY * <t essnannaccsnnnn
CLIP mountlng o---.--. .o---::-E-"-B-:.;~-o-.,-----.-lo
ELEMENT-mrcleaner ..........‘....'.-.....-.'..-.‘
" SCBREW - #8 kX 3/8" NC fillister head, sems e +-rvevcccccns
SCREW = #10 x 1/2" NF {illister head, sems =+ vs»=s=cv-evz>
'BODY alrcleaner ------‘.-'---"-.---.---‘-‘--._-:-.-:--
BRACKET_..a_lrcleanerun-.-.----._---v.“-“.-..-'--.-'-‘--
'TGASKET—aircleailer"""'f'?"',,"!--_-',"e-?'"°"
" CARBURETOR - (repairs page 15)t ¢+ o freasrecernvnces
NUT-1/4“-NFhex “?".‘“T..~‘:."‘r"".-"-.‘."‘.'.‘..
STUD - carburetor mounting R A AR R
GASKET-cafburetor--""-'“'-",,'--""-_-'»'--.-"
'PIPE_lntake-u.---.----..o---.-o---o--"-'-----.--
GASK’ET-IH‘I‘BR&""“"""'""',""""f""-“
SCREW - 5/16" x 1- 1/8" NC-{illister head, sems"'-"-'--;‘-'_‘:-
CONTROLASSEMBLY.-Speed"""""""'-"" <7 .
‘CLIP"1‘7‘"";“:'*“"""""""""_"-""‘F'"
‘SCREW—#10‘x1/2"NChex,washerhead'------*--------

,cuﬁ_condui€-t--o-a‘n---snu‘.-’.---‘---' ’
SCREW - #10 x 3/8" NF hex, sems === ==+« .‘.,._......*Fg,

.S8CREW - #10 x 1,/2" NC hex, (used prior to S/N 9654440) —

‘v

. ', FUE@TEM L

s _DESCRIPTION .. REQ
.TAN‘K iueln---lo--.nn--.--u--..--.ql

4 a % uaegg e

LE R B B A

SPR]:NG—CompReSS}.On R N A
SCREW - 5- 40x’7/16"f11115ter head s s e ionmereenes
CONTROL - choke and throttle (used prior tg S/N 9654440)- s
CONTROL - choke and throttie (used 5/N 9654440 and after)ﬂ. .
HANDLE—control teenseaaresestarssas s menansen

SCREW - #8 x1/2" (used S/N 9654440 and AFer) +y « v g o2 P o o s
DECAL_alrcleaner .‘...---.-.-..-'..."-'.-.,::?.I{...:_
DECAL-Speedcontrol------------'----- s »

FILTER-fuel---‘--------------------

Y N E
o
-~
-
~ . F
- 2 ‘ ,
, Lg
( P
. * - &
oot ) . ‘
[PE I ar - -
) e T .
‘:' 4 » ) b -7 - iy
- ° v P ¢
| 7 -
" - )
" 13 v -
“ . . N
' ) [ - .
- - ™~ ) I"a T N ] .
. . . .
=" 1 * v -
s . S . June 1981
e L A Lo = . K N
. A
J, -
') B -
~. T - “ .
< . ,
.
- . . .

N.—.u—-m'p-ni-lp-xvmm)-n-u-‘-:—-NNHHH.;;[\:HN'NMHU

B
v
¥
.
'l -
¥ 3
ir
-
.
-~ a,_._, v
p
P
4 ,/
a
'
P Vo
bl
\
S
;
. -



CASE MODEL 107 AND 112 COMPACT TRACTORS - 15

_ CARBURETOK . . .:

EF,

ART NO. . . DESCRIPTION *' . .
15887 SHAFT AND LEVER ASSEMBLY - throttle v e v o e e-.. e |
15888 SPRING -~ throttle return « -« v o o cv e st s n e e noncnns
15889 SHUTTERZ,INIOHIE o ¢ v v v v v o v oo vneennn C et
16050 SCREW - 4-40 x 3/16" round head o o v v v v we v s wa i e
15890 SPRING ~ idle-regulating « v v v g v v eanenennnndonann.. 2
15891 SPRING ~ main adjusSt « = = = = 2 v%ee o s 0 e n s o oo S -

16051 -SCREW - idle regulating « - » . . Ch e R P .1
15892 .SHAFT AND LEVER ASSEMBLY - choke .. ' ’ I
15893 SPRING - choke TetuUrn «'s « o v« « & D R IR PRSI |
. 1
. 1

e = N SR O

15894 SHUTTER = ChOKE 4 o« o s'e s tee s v v eemononnnae. e
15991 PLUG - welch - 2= f e i initinennnn. K
15992 . PLUG --welch « v oeueuna. et et
15993 " INLET ASSEMBLY - needle, seat and clip. - » . oo
15855 CLIP - inletneedle ++a-i..a.o.. c e msaeas
158986 FLOAT - carburetor« ... .-+ ..te.c.. : .
15999 | SHAFT - float + = s v envannnnn Y A |
15897 . BOWL AND DRAIN ASSEMBLY - float « « » « s » a » :f ....... ol
15898 PLUNGER ASSEMBLY = drain - =« « = s+ . - -
15899 ) GASKET - drain plunger « « « v o« + » » ceeea
15900 GASKET - bowl to body » = c'e s v e nnn- . .‘....1..'.II ..... . 1
16000 ADJUSTMENT SCREW ASSEMBLY - main (includes P

items 6,20and 22) D v eeie i e O o1
16001 0" RING ~ 0jUSt SCTEW = v e e v v e v im g anenahosnennas L2
16002 SCREW - 1dle adjust -« v o v srs v e Tet e nnennn S |
16003 "O" RING - bowl to by ooz e e v rnnncnenn P R |
15901 FITTING - fuel inle 'il
16004 PIN . .ovviinn PR I TP free e ]
15802 PLUG - CUps v o s v v i v e mm e as e e r e cde s i 2
15903 .. BALL - aluminum. - « « « « « feeren . e
16052 .\ WASHER st v v v v v vnennnsnn. SRR I S
15904 \\KIT'- Carburetor repair. s o s t v e s v v v v sm o« I 1

[N
= O

[y
E =

b

b —
© o
OOO0OQO0000 a0 OoaOOnOOCOoO 00000y

n 4 j
. |
s R . | ‘
¢ . , : !
-] / . - - ‘ ’\
! e y ! ! ~
\ | '
© . R - |
s * ¢
4 . el !
- q
" A*’ ' .
/ ,
L") ° &
, .
X -
> r *
L]
s . . - * <, &
-— '- L4 ~
%
W ' " :
1
” - . i
¥ R ¢ ! . Pl . - .
. M <4 . . ) Lo ,
. . . . v Printed in U.S8.A. : : ;o June 1981
. - . . - .
!
C ° b ’
= o - a - p_ 1 _ o«




CASE MODEL 107 AND 117 COMPACT TRACTORS - 17
. . . o
HOOD, FRAME AND GRMLE:
EF. PART NO. . DESCRIPTION ‘o _ REQ'D
C- 18316 - FRAME - main(107) (usq /N 9646801 and after) ..... A |
C 15306 FRAME ; main (107) (use before S/N 9646801). ... ............0...... 1
.C 15166 - FRAME - main (117) (use before S/N 9646801)..... .. P N 1
C 16307 ' FRAME - mdin (117) shown (use S/N 9646801 and after) ............... 1
C. 18205 LINER =~ d2Sh s o s e snsseronnnansnncansncacrasssnnesrl
C 15116 DRAWBAR . . .o v avetvnnnnn P R a1
113- 208 -~ BOLT - 3/8'x3/4"NCHheX svsveccancseansasassnreash
192- 21 LOCKWASHER --3/8" ....... fe e am e neens B
129- 103 NUT - 3/8" NC hex .......... e T I .4
C 15641 TRAY ~ 100 (107) ¢ e e v iemnrmnponannns et w1
187- 1036 - SCREW - 1/4" x 1/2" NC hex'self- tappmg e et e i L. o4
S C 15114 CLAMP - battery «...--v... e e ae e P 1
10 C 16267 ~ HOOD - (use S/N 9646801 and after) shown .+ « < o v e v en e e o v v u 1
10 € 15421'  HOOD - (use before S5/N9646801) .............. e 1
1r- ¢ 17128 COVER - PTO (use /N 9646801 and after) . + - » v v v v e v v us PRt
12 113- 207 BOLT = 3/8"x1"NChex..... e e e e e b e ee e .. 4
13 "192- 21 ,LOCKWASHER-E/B"......'...'ﬂ..—....’..............4‘_
.14, 129--103 ° NUT - 3/8"NChex............Q;............-.......2 ‘
»15  C 17473 SEAL - insert (use S/N 9646801 and after) . eav e PR |
16 C 17043 INSERT -~ GTille v vsonnnananrans R et
17 129- 14 ' NUT - ES5NCNEX vecuonnnonnaneans B 1]
18 187- 1078 SCREW - #8 x 1/2" black anodized . .+ » ev e neva i nven - d
.18, € 1mi2v STRAP - hine . o.uesraassaenen B LR R I 1
20 113- 103 BOLT -5/16" 21" NChex v it esavsnernccaarreesnn "2
21 195- 522 WASHER - 5/16" ..t v v v e e Chrereeneana 2
22 131- 17§ LOCKNUT - 5/18" NCheX 4+ vavraremmneassvoannonnans 2
23 € 16942 . BUMPER - ‘PTO COVET « v s » ...' ..... e m e n M memmaean -2
24 ,C 17038 BUMPER - dash «.vevnusnans P U 2
25 175- 400 SCREWal/'&"xl/Z NC truss head. . o« « -« T - :
26 131- 1102 " LOCKNUT - 1/4"NChex «vacueeenr-- e e e maaaae e 2
© 27 195- 104 WASHER - 3/8" transaxle mounting . - <« eevoeosmnsnn- a2
28' NSS : © WEIGHT BOX - (optional, orde,r.,as G14 machinery item) «.---.. 1
29  353- 406 PLUG-hole. ... iieeaensneaees e |
30 C 15443 COVER - PTO (use before S/N 964680’1) B C e 1
31 C 15436 SEAL - insert (use hefore S/N 9646801} ............ PP H VR |
32 (C 15644 KNOB - hood latch (use before 5/N 9646801).. ... ....... P N |
© 33 C 1492, LATCH - hood (use hefore S/N 9646801) .« .. ............hed. o]
.34 C 15175 TRAY - tool (117).. ... .. e SR e Y
.35 129 14 | NUT-#5x40NChex ........... e e 710
36 195 513+ WASHER-3/18” ............ e . ool 3
37 193 41  LOCK WASHER - 3/16” internal footh. .. ............. o a1
‘38 C- 16465 STRIP - short (use before S/IN 8646801). ... ... ... oo .2
39 C 16466 STRIP long [use betore S/N 9646801) ..... PR e U B
/ r ‘_‘ L%
.‘ r "- - . : » . ) . '
Printed in U.S.A, - v . o June 1981
. , . 4 '

o




i
~
N .
’
-
- :
]
f
.
V)
-
.
-
o
.

X N RS

@

REF. PART NO,

r

2]

C 26215
¢ 15610
113- 122
C 14534
C 15501
113- 102

192~ 20,

128~ 102
C 15440

Printed in. U.S.A.

.

CASE MODEL 107 AND 117 COMPACT fRAQTORS

. SEAT AND FENDERS

DESCRIPTION

SEAT ASSEMBLY .

"MOUNT --seat, rubber -« +---i oo,

BOLT, - 5/16"x1 /2" NC hex »oeveievn,

BUMPER - seat, TUDBEL v ¢+ oo s v e v v s v v s 0 un

" BRACKET - hmge ..
~BOLT-5/16"'3{3/4"N_Chex-------.a.....
" LOCKEWASHER - 5/16" v o v vt eneainanenas
NUT - 5/16" NC NEXe'o o va v savunsonnnsaes

~ FENDER AND3UPPORT - - - v s s s v vnnmnos

" .
L I L R e T

"
7
1 d
x. /.r"‘
o .
" ﬂ?"""
. P .
¢ et >
- ; “ - ., N
L
w g
2 .
. } ,!
.
i
- i
.
- . c
B
’
a +
o
- Lo
. & . a )
a [} kel
N o .
s Y * Y
'
[ - ¢
3
=8e 2 ¢ - :
» -
o
. -
'
IRt [}
o
N \
-
P .
R
: 2
" o .
. [y
-~ B
=
] . 7 .
.
. .
. a
L]
2 T
’
f ’ -
B ' ~ a
b
¢ -
L. ]
- " o
N
é = . -,
P
s .
3

19

2w



. 20 ) ‘ A o : ' . ' ‘1‘ . - ' -

CASE MODEL 107 AND 117 *con'uiuct TRACTORS

EF. PART NO.

- NUT - 5/18" NCheX, ZP + v vvevnesesssmncnnnns e

Py

STEERING GEAR .

©

. DESCRIPTION
CAP - steering (early production) - « » -« » = > e s s e o
NUT - jam-5/8" NC heX« v e ot e eunurn.. cr et
WHEEL -~ steering (early productlon) order items 19,20, 21 and 22,
BUSHING - flanged nylon s s -« 2« e v us e e e st e e
SHAFT - steering « -« e =+« » I I I .

KEY - Woodruff 3/16" x 3/4" . .

coo--

LI T I R L

BRACKET - steering (117} shown (use 5/N 9646801 and after) -

BRACKET - steering (117} {use before S/N 9646801)
BRACKET - steering (107} (use before S/N 9646801)
BRACKET - steering (107) (use S/N 9646801 and after)

LOCKWASHER - 5/16" ZP - ennn cen

WASHER - 5/8"p1am ZP e e e an

BOLT - 5/16" x 3/4"" NC, round head, square neck, ZP oo

* = = 3 8 a &'

R
1 - L 15282
2 131- 1113
3 NSS
4 C 15096
5 C 15097
6 ..126- 18
7 C 16245
77 C 15119
7 C 15510
7 € 17106
‘B 111~ 215
. 9 192~ 20
10...129-._.102
11 195- 2069 ch b e me s
12 C 15104 GEAR—Steermg' ---------- LR R Y L R I B N o
13. C 15105° PIVOT - steering gear--.¥seiveecuanannnann, I
‘14 219- 17 “FITTING - IUbe « = =« v s v een AP R I . '
15 113- 103" BOLT - 5/18" x 1" NC hex, ZP + - « - - T T A e 2
. 16 .195- 521 WASHER - 5/16" plain, ZP- - - - - A e v+ UAR .
1" C . 17235 ¢ BUTTON - frictidn = « v+« c s v v s s nuwn e e s s s e se e 2
18 C  .14201 WASHER - shims « e v v s s s n v v uan e e eaaaan ceesanaal
19, C 12975 WASHER - (late production) ««« o cavvenennn. s rees s 2
20 C 18017 CLIP - tinnerman (late production) « « v o v v v v v v v .. cen .. 2
- 21 C 18015 . . WHEEL - steeting (late production) . . e e I |
22 C 1694% | CAP - steering wheel-(late production) . . vov v 'V w oW PRPIREN |
\ N Fi3 - b
Sy
5 2 !
Y :
AN -
'\J % N
v . H] R
& - ‘hr‘ ‘
S\ ) . -4,
- . -
- 7 a
| 4 \ o
Pr/tech .S, A

June 1381 .




| ) ' —_— S -
22 o " CL ' . . , o CASE MODEL 107 AND 117 ]commcfr TRACTORS: 23
| ~ - L o . FRONT -AXLE
K2 ; - - * A ‘ :
REF. PART NO. ) . DESCRIPTION REQ'D
1 . 15066 AXLE - frOnt « o o o e e e e e aenns A
‘2 » C 16946 SPINDLE - right hand (use /N 9646801 and after). . - '+ - . . . R
’ ) 3 C 16724 SPINDLE - left hand - - . . . . B
’ 4. 138- 2055 PIN - roll L. H, spindle 3/18" X 1-1/2" <+ e vrmuarsavawsns I
) § . C 11906. ~ WASHER --thrust 13/16" ........ e e e an i 3
T 6, 219- 404 - FITTING-lube +eecunvnn e e ve. 3
. 7 C 13106 COVER - lube fitting « « o o 2 s s v we e e T avoenesaennens .. 3
' 8 C 12875 WASHER - Spindl€ « + o v s v s s e s cnvannrevs Vet s e e e 2
- .9 A 30881 WASHER ~ wheel Spacer »+ v eeeavannan., TR UAR_
10 - 132- 311 == - PIN--.c0tter5/327 X 1-1/4" walva covmma b v o 50 055 S0l 0L 2
d 11 C 15087 ROD - tie and drag link - ... ... e Ceer e B
12 C 15113 '‘BALL JOINT - R..H. thread « « < v iseunacnrcumeess ce e 2
. 13 C 15068 BALLJOINT - L. H.othread v v v v v v vmnevonssans e 2
14 192- 23 LOCKWASHER = 1/2" P e s e sttt s tennnnnaannsnas N
. ’ 15 129~ 125 - NUT - 1/2 NF HeX e o s o wn s v ot tnoasenacennnmenss v+ B
- ‘ 16  129- 325  NUT'-1/2" NC hex, L. H. threads « « « e e e s e s vneuennann ce. 2
. 17 - C 16948 /fARM - upper spindle (use $/N 9646801 and after) = v+ + v v v o+ » vea 1
18 C 15072 ,I;PIN'-axlepivot.....,..-.....-..,.'.........'. ..... val
19 131- 1331 NUT -'jam 3/4" NC hex « « « o+ . . cee e e O |
- : 20 ° T 33565 |- KEY - 1/4"x1/4"x1" ... S ol
) 21. 192- 20 ~ LOCKWASHER - 5/16" %~ v v e e inuiesannennenenmnss 1
22 . 113- 103 BOLT - 5/16" x 1" NC heX - = = -+ 4 & C et et 1
23 - C 15071 ARM - upper spindle (use before S/N 9646801)...... e 1
24 C 16723 SPINDLE - right hand (use before S/N 9646801). . ... 1
. Ty -
» . - FRONT AND REAR WHEELS :
L] ' . I If
1 C 244799 WHEEL - front (includes bearing} « «v o v v oo B T - 2
.2 C 12110 BEARING - sealed, inner . . .- . e e iaeaa .2
- .3 C 12110 BEARING ~ QUL + s s v v e v e nn L2
' 4 219- 10,  FITTING - JUDE tv e v wavsvmmmeanctoets 2.
- . 5 C-° 12370 CAP “ hUD & ere e v e e aaoeainenennnnn 2
86 . C 15093 WHEEL - Tear « « s « s« a v v - 9.
7. 128= 21 KEY - Woodruff "A" 1/4 x-7,8" 2
8 195- 2029 WASHER - 3/8" plain, ZP <« e ecvunvnansnns AR . 2
9 192- - 21 LOCKWASHER = 3/8" ZPu v eansrnrenennnnnnns 2
10 113- 207 BOLT - 3/8" x 1" NC hex, ZP 2
11 C 13716 -WASHER - 1", 10 ZaUZE v =« s s s o s e vre i v e nnaradsnnns 2
e 12 - C 10292 WASHER - 1", 18 GaUEe -« - ¢« t e v v m e mmmareaeadaann 2
- - - . , [N .- ' N\
- . - " ” N :
[ N
. g - \ .
% = *
D= F \
- N - \_|
) ' | 2y
B . Printed in U.S.A. . June 1981
kY
® <




. /’

R

1

2

i
3 .
4

5

8

7

8

©o

10
11
i2
13

© 14

15

16

17

18"
19 °
20
21

22
23

' CASE MODEL 107 AND 117 COMPACT TRACTORS

EF, PART NO,

‘C 15370 .
C 17413
NSS
C 17873
C 16714
C 17108
26- .636
195- 525
113- 219
C .15178
C 15545
195- 103 .
C 18739
192- . 21
'129- 103
+ ¢ 23535
C 15310
- 15309
. 126- 186
178- 858
C 15109
T 25070
178- 858"

C. 20465

Printed in U.5.A.

BELTS PULLEYS AND IDLERS (107)
Iuse S/N 9646801 and after)

. ‘DESCRIPTION
BELT-engmedrwe.....................
BEL’J?—rearclutch e e ae e e e .
ARM - idler (used prior to S/N9654190) (use 017873)
ARM - idler (used S/N 9654190 and a_fter}. :
BUSHING - idler arm « « « . »
SLEEVE - idler arm .
BOLT - 3/8' % 2-1/4" NC hex
WASHER - 378", .. ...%"
BOLT - 3/8" x 2" NC hex . .
SPRING - idler

ll.llll..-i.A --------

BRACKET - spring attach .. ..
WASHER - spacer 5/16" «......
PULLEY - idler (see item 23).
- LOCKWASHER -,3/8". ... ...
NUT - 3/8" NC hex' ... :
PULLEY - clutchidler . .. ...
- PULLEY - transaxle drive .
' PULLEY - transaxle
KEY - Woodruff #9
SETSCREW - ‘5/16” x-5/16" NC socket head
PULLEY --engine and PTO drive
KEY - 1/4" square x 2" .'
SETSCREW - 5/16" x 3/8" NG socket head . .
PULLEY - 1Hler 1-1/2" w1de flanges (lmproved replacement
for C 16739 pulley)- ..

-.’-c

............. ‘.-.-.-‘..-c‘l

* June 1981




- | - - | [ gy - } m
4 ; i -~ ~ i - Y
N '26 Lo o o _ . S ' BA T At -
. o - o . - : | Y ) CASE MODEL 10'( AND 117 COMPACT TRACTOHS ST 27, L
. : : . : o B - - . oo v '
L e BELTS, PULLEYS AND IDLERS (107) ST
) IQ i a , (use before S/N 9643301) T ' .
: . " 'REF:PARTNO.. = | DESCRIPTION. . 3 ©, - - REQ'D
©oot1* ¢ 13012 PULLEY-—J.dler..........'.{.,.."r..'.;.......‘.1..'.....1-‘ .
2% . C 15528 -7  ARM -ddler..\s...icecevieenoneanas P | o
.3 . C 15545 . BRACKET - idler spring « « s o s s s aneeen T
, ‘4? A13- 219 BOLT - 3/8" 2" NCheXesevvovraneerdononeastogend 1,
. « % 5% '192-  21' . LOCKWASHER - 3/8" -+ v vl vccneesvanneananonaans ]
h -“‘“6“* 129~ 103 NUT ~ 3/8" NC heX « - . . .+ S P T |
L ~ 15178 SPRING - idler........... P P A T
- ' ‘ _8*%C 15527 SPACER - idler arM « « v o v v e vecesssainansonsaionsss 1
. . 9% T 195- 104 ¢ C WASHER - 3/8" oo vveiana... B
Lo ' ;e 10% 113- 1120 BOLT-S/IG"xl3/4"NChex.........A...'..........'. 1
L 11%-129- 102" 7, NUT - 5/16" NCheX +iwveeosvesrsedvoracensnsonscses 3
: - - 12% 192-. 20 "LOCKWASHER - 5/16" w v v iesevuooBomioecaannssans 3
‘ . - 13 195- 521 . WASHER - 5/16) ...e.u... e ieeer i iensaienseas 3
v " ' - ' 14 C 151090  PULLEY - cngine drive « o 2 sv s s e saonasasconsannsse 2
g L " .15 T 25070 KEY - 1/4" X 2" SQUATE « « s s v o et omavseneniveannnns 1
. . 16 B83- - 54 "SETSCREW - 5/16" x 1/4" socket head -'e+ o vviveonosnn. 2 '
17 C 15370 BELT - drive S P
18- C 15753 - BELT—clutch.............'...'.....,"’—.,}.. ...... e 1
' 19 C 15309 PULLEY - transaxle « v s v v s v vavnansns- e e e e 1
‘ -20 126~ 16 KEY - WOOALUEE #3 « 0e e s v ss se v asnmcrossnsanennin. 1, :
5 21 83- .58 SETSCREW - 5/16"x3/8"socket head « - v e einnaouennan 10 u
T e 22 . C 15252 KEEPER - PTObelt.u......" T cia. 2 o
- - I 23 113 102 , BOLT- 5/16"x3/4"NChex..........~.‘,........ R B oo
) o 24 C 15552 ~ BELT =PTO i vcevuriiceann S P S | e
T .. -25 .C 15310 - PULLEY-transaxledrwe ........ e | Lo
w4 . - 26 -C 13012 ' PULLEY - clutchidlert. ... ..ucouem. O ST
.27 ''C 168767 KIT. -‘modification (used prior to /N 9646800) P I
’ . 28 C- 16T17. BRACKET - Jdler . v v v vevponoencemenanonsinsnns 1
.t . 297 113-° 158 - - BOLT-- 5/16" x 3- 1?4“;\1(: hex, gradeB.“......;.-.“.13!.';'1 -
30 C: 18752 ° . WASHER =+ special .. 47¥ ... ... R
' 31 131- 176 . LOCKNUT' = 5/16% NCHEX o s s s v e qomsocosncnnnnns | .
32 C - 18714, © BUSHING - bronze -2 eseeseesocnsseccroiancenasl )
. 33 ¢ snz SLEEVE - iNNeT « s e s vamaasvsuncacnoncnesns 2eea 1
34 . C 16739 PULLEY - idler (se€ ftem 47)% v s wues s e s e e v eesen el
35 C - 15545 & -BRACKET—Sprlng.....r..l. ....... Y o |
L 36  113- 219 BOLT - 3/8" %2 " NC.hex . vvodvuvvnnncnsn heeeanad
‘ . h 37 192- 21 . LOCKWASHER = 3/8" cvvvuviumrnnssnannenniioesd ,
o . K 38  195- 103 WASHER - 5/16" ..... B
' 39. 129- 103 ° 7 NUT-3/8"NChex....... N
Bl 40 - Cc " IMW- clevis 5/16" X 3-3/167 (See pAgE49) e - - wvvseerosa 1 .
- ) i o4l 132- . 4 < T PIN = cofter o= e TS S S SRR TR RIS
o : 42 C 1646;; . STRIP-SHOTt ¢ vvofnuavaueesaaasaroenionasnans 2 g
| ... 43 C. 16466 - STRIP « 10NZ v 0 v v e nnennnas S M -
44 193-"-91 LOCKWASHER-S/lG" 1nternal.:....a.|....'.‘...‘...... 1 -
. 45 129- 14 NUF-5%x40NChex....... T 1 _
- 46 . 195- 13 - WASHER = 3/16". v o ve o 5% e i e e v gnneaaes 3
‘.47 - C 20465 JPULLEY - idlefy 1-1/2" wide flange (improved replacement 4
R I - Co. -forC16739pulley}' ﬁl
- , C '1;6638 . DECAL- startmg cautlon....*'.r_;. ..... 14 -
v . ' e Lo b L S . -

<

; *Parts not used if Tra‘(;tpr_' has C 16767 modification kit installed; .

Printed in US.A. T [ Y 1.7 B




CASE MODEL 107 AND 117 COMPACT TRACTORS

BELTS, PULLEYS AND IDLER (117)
: " - {use before S/N 9646801)

REF, PART NQ,

~ DESCRIPTION
1* C 15177

} PULLEY - 1€F « vt v o e e vt e e e aassnnnnnnn s vl
o 2* C 15176 ARM — Hd1er ¢ 0t e i et e it i e e ]
3. C 15545 BRACKET ~ ddler Springe o ¢« v v e tnseusimnennannneon,l
o ' 4  113- 219 ‘.BOLT-s/s"xz"Nchex,zp..,..............~........1.
o 5 192- .21 ° LOCKWASHER - /8" ZP ottt iheeeennnnrnnnnnnnnsen.l
_ 6 1255 .103 - © NUT - 3/8"NCHeX, ZP «uveurnrunenennnnenncennnnnl
4T .C 15178 SPRING - ddleT + v u ot v v i s dend e nnnnnnunl
: 8% - C 15527 ... SPACER - idler arm T
. _ 9%  195- 104 WASHER = 3/8" PlaiN . « v v ve s nseennnnnnenendanenn, .
e 10% 113- 120 BOLT - 5/16" x 1-3/4" NChex v e i v eieunnnnnnsasil
S 11 129- 102 NUT - 5/16" NC hex, ZP <evvnuunnetinvanansionn et 3
. 12 192- 20 LOCKWASHER - 5/16" ZP 4 st e venouacernnnnsctunnnsas
5 - 13 195-. 521 WASHER = 5/16" ZP v v v vvvunnunnnndman T I
14 C 15109 PULLEY - engine drive « + s o f v uueenni i . veeseadaa 2 |
15 .T 25070 KEY - 1/4" X 2" SQUATE +eenvniti e ot s oinnnnnnennnanal
.18 83~ 54" SCREW - Set 5/16" x 1/4" SOCKEt head o+ v v vn oo v vnn o2
17 & 17251 - BELT - engine drive « . ....v....... T
- TTTT 18 TC 155527 BELT - PTOrive . ..iteeerineiiatsneasenenennl
TotTr 19 C 0 15252 F]I{GER-PTObeltI"m.‘...,.s......._......z.........2
© .20 "rl3- 102 BOLT-5/1‘65’<:E'3/4"NChex,,ZP..'.'....'.-..'..‘.........‘._2
- *Refer to pages 30 and.31- Parts indicated are not used if tractor - )
has C 16763 modification kit installed, = - KN
- . BRAKE ASSEMBLY (117)
: * luse before 8/N 9646601) . " )
i C 15106 DRUM - brake. . ... A
. 2 2 126- 16 KEY ~ Woodrmf #0. & v v v o ot o v voo et eeeme o n . |
-3 83- | 46 = SCREW - set 1/4" % 3/8" NC, socket head ....... tenseend 2 -
— 4\ C 15127 BAND—brake’assembly..'.......‘................-...1_
5% 113- 102 BOLT - 5/16" X 3/4" NCheX v ueuuuen. B Y
‘B ‘wi192- 20 LOCKWASHER - 5/16" « ¢ v v eaennnnn. CeireiaaaaanaalB
7\ 120- 102 NUT - 5/16" NC HEX +oeveneenrenrvnensveneninanss, 10
8 C 15130 BRACKET—rein_forcement..............-............1-
9 C 15132 BRACKET - friction control + ..ot veveennnanann seemaaal
10 13- 1 SCREW - 1/4" x 1/2".NC hex head, ZP «+ v v e v e s vnnnenessd
C110 192- 49 LOCKWASHER-1/4"ZP.'....,,.'......,..-............_.2
(12 7129- 101 NUT - 1/4" NChex, ZP s cce oo v tvtenionnnnannnnenanai 2
13 C- 11842 SPRING ~ Brake. . i ceesuacniocanennsnnninedannnnsal
14 - 129~ 145 NUT - jam 10ck, 1/2" NCREX + se v e e v nmvvvneiceneananal
""15  C 15169 ROD - brake . .. iuutin it ittt i i ]
16 132~ . 46 . PIN - cofter 1/8" X 3/4" 4 et i ittt ettt i aeenmannsansl
19 195-° 521 CWASHER = 5/18" ZP c ittt iiinennsnnenannnaninneinald
‘18 C 15131 ROD = eXtENSION « = v e vev o v nnncnenennsnssnnennedesl
19 C 15260, BUT'I’ON—nlel:l\{rictiqn R R T R R T B
20 -C 15173 ° PEDAL -brake .Y ....... |
U .21 € ' 15156 BRACKET - 5addley s oo v v v ve et e e elnnsnenaan. 2.
, - 22 138- 92 PIN - xoll 3/16" x (4", Lo vus vttt ieeaen i vanl
23 C 15637 | BRACKET - brake 10CK% «  « o v e e e v van'osonnsnnnensnnn]
T 24 131- 176 . NUT - 10cK 5/16" NCHEX s vo e e tmesvneannnannnnnnvonl
25 - C 15643 . LEVER - brake JOcK i e e e ennvnnnnnersusnnnannnnnl
. ' 26 C 15644 KNOB - brake Iever « 0o v eiu it ceevnsevenninennvoenl
S 27 '132-. 26 . PIN- cotter 3/32" X 3/ v i r it e e el
28  195- 518 WASHER - 1/4" ZP .o b ottt s s ad e e nnsneeannnnensd
. .29 C - 15498 '  PAD - foot rest R.H, e
30 C 15499 "PAD - foot rest L H. __}___'____,,_“»___,,_,,_,,,,,,.,1
31 195-" 541 WASHER - 5/8" ZP .. )i e st vien e cennernnananens?
32 -132- 48 - PIN - cotter 1/8" X 1M du et seiieminnannnenaonenaa

Printed in U.S.A. -

1

|

. ’ A
- £} !

. o

June 1981

!
f
¢




'

-

EF. PART NO.
C 16713
113- 158
C 16752
131- 176
C 16714
C 16712
C 16739
C 15545
113- 219

R S -

e .10 192- 21

11 195 103

12 129- 103

13 ;C 17251

14 - C 16201

15 132- 48

16 C 16466

o 17. 'C 16465

- ©18 193- 91
19 129- 14

20 195- 13

n
ar
b v
A
13 h
LA ™
[ T SO
S
h ~|/'
&
- #
N
.
2
.
-
»
s
g
& .
H)
f
;
» R ; _
L by

s+ . .+ Printed in U®S.A.

e . W,

C-16763 MODIFICATION KIT (117) (USED PRIOR TO SIN 9646800)

Coe

CASE MODEL 107 AND 117.COMPACT TRACTORS C 31 e

"

) : 4
DESCRIPTION . T

. - REQ'D .
BRACKET -ddler + +s s cansceacs R R | )
BOLT - 5/16" x 3-1/4" NC hex, grade § ++-s-rsvenedaaso.] L
WASHER-special.l.-......,...-..‘.'...........‘.....2‘
LOCKNUT-—"E/lG”NC’hex ....... R R I
BUSHING - DI'ODNZE « = + ¢ s ¢ o s 272 6 v 6 0 s s st s asaonsuneoensa e e ]
SLEEVE_j_nner."...»---..'....'-.......-..... ----- nee]-
PULLEY - idler -« -« - D I -
BRACKET - spring « -« -« s+ R R
BOLT,- 3/8" X 2" NChexX = v+ +vetsnnonansenasneneasns]
- LOCKWASHER - 3/B" -+ veveeeeiennacdansronnonaannay
WASHER = 5/1B8" ¢« e e o ne v crieilonrasssnasnnnnsesad
, NUT - 3/8"NCHEX -+ v eviemrnsrervsrenassaannnnassl
BELT -drive «» s s s s a v e v ansanas .'.....‘.-.--.T.u. see ]
PIN - clevis 5/16" X 3-3/16"" (seepage49) s+ »sov s e annnn] -
PIN-cotter.--.-:..... ............ R 1 .
CSTRIP -~ 10NE ‘e eesnvvsssoianeoanenansss D!
STRIP - short « » o= = ¢« =+ » I I R e | .
LOCKWASHER - 3/16" internal =« <+ s+ vt sausncencranas] b
.NUT - 5 x 40 N hex R R I N I ¢
WASHER - 3/16" =« « v ¢ o e et vt asetensonanan eerarde ey
N ! /'//

' ' June 1981 '




- . .

- ‘ o . CASE MODEL 107 AND 117 COMPAOT TRACTORS . - 33

BELTS PULLEYS AND IDLERS (1 17)

- {usa S/N 9646801 and after) .
REF. PART NO. DESCRIPTION ' - REQ'
; -1 C 15511 PULLEY—transmlssmn Tenerme TRttt
2 C 17412 BELT dI‘IVe ------- --Vo--..-----cI------n-r-.--.c-
- . 3 C 16739 PULLEY-ld].EI‘,ﬂat""""“"".""‘"""?"'°"
, T4 113- 219 BOLT_S/BHXZNNChex........~...----..--.......
- & C 17164 ~ 'KEEPER -belt »**+»*esdavesucscmecenscnsasiosoann
, . 6. 195__ 104“ - WASHER;-3]B”"""’""""'“',""","‘""""'1
' -7 131_ 178 —LOCKNUT—3/8“NC1’IEX'"v"""""""""'*"’"'
' 8 ‘C.. 17213 : PULLEY—idle‘I“"."'.'.'"“""""""“"“'.""'
’ N C 17204 BUSHING-idlerpulley"""'""“-"""""""'
o 10 195-. 525 _ WAS-HER-S/B'”,"""-"“ ...... R R S
11 C 13012 PULLEY-idler,'flat '.:‘-"-.f.---.....'.'... .....
'e - 12; C 17207' . ARM—clutchidler""',".""‘ PR I O A T T T R S AR
G i3 - ¢ 17203 BEARING - Sleeve ,* * "% # s 6,8 a st ausiomoncnes P
",I ) .14 ,C. 15178 SPRING-1dler"'-"'-"-"-"~""" ....... * e e e
: - 15 € _.15%45 - BRACKET-Sprmg,mler'"_"""""' """" teeeren
. 16 C .17866 _ KEEPER - belt =---- Trrresrra s st
.- 17 113- 102 BOLT -'5/16" x3/4" NC hex **** v eronenwn cemre .
, R 18 C 16752 WASHER—5/15”"""'""""'""""" ...... -
. "‘ 19~ 192- 20 I:OCKWASHER;5/16""""""""'""":‘-"""
- 20 129_ 102 NUT-5/16”NChEX'"""""""*'"'.-'""'t" “aaw
.' 21 cC ‘17214 5PULLEY-engine,drive"-':"""""""""'."""
. 22 C 15109 . PULLEY - engine, PTO drive* *******> """~ i e
' 23 - 15156 BRACKET-saddle'-"'-"'f'""""""""""
2¢ . T 25070 . KEY -~ 1/4"squarex2"long ==-"--"-" cerrrresrrenieen
25 178- - 858 SETSCREW - 5/16"x 3/8" NC sockethead‘_"‘ """
" BRAKE ASSEMBLY (117)
) ; _ |use's/N 9646801 and after) .
. . {’ v
‘ REF. PART NO,, DESCRIPTION - REQ'
1 . C 15106 -DRUM - brake | ... ...ttt enasttaataataansaananana
2 126- 16 KEY - Woodruff#g...;............_..-.........:...
. 3 178- 8b8 SETSCREW 3 5/16" x 3/8" NC hex socket. -« « .o e e veeuannn
"4-  C 15127 - BAND - brake€:assembly .. ..i..eevencnncaenaaennans
: ! 5, 113~ 102.. ‘BOLT-5/16“5:3/4"NChex.......................‘.
8- 192- 20 .. LOCKWASHER - 57 L s i e e
| . 7. 129- 102 NUT = 5/16" NCHEX o v v u v s ames diessnenns
| " 8., C 16883 ROD - brake™. . ... A A
HE 9 L 32763 SPRING - DFaKE TEUIT . .\ 3. ey evesnssuanennonansenns
| 0 10 132- 26 Pm-ca‘tters/sz"xa/t;" N
117 131- 176 LOGKNUT-S/IB”NCh%),EE e eassesnnasensadenananss
- ’ 12 C 16885 - SPRINéJ-bra.ke................
i 13. C 17211 PEDAL ASSEMBLY - Drake . o v v veeveenvecsngeannennss
i 14 C - 15156 « BRACKET - 520018 . i 4 v v vnivevuvmoncanacssssnnsais
15 . 138- 92 PIN-T0ll , y st st eenaermananenn cheersacennas
16 C 17410 LOCK - clutch and brake . e eeee et T
. 17 C 15637 ° LATCH-Brake .., .. uuqeetueesennnnnnn S A
) 18 131- 176 I..OCKNUT-5/16”NChex_.....‘ ..... i it bt et i e e
5 18 C 15643 LEVER - brakelateh ..... .. ccovennansscasandanis
. 20 - C . 15644 KENOB - brake latch _,.....
“ - 21 132- 26 ‘ PIN-cotter3/32”x3/ B e rane
- .22 195- 518 |, WASHER - 14" . L\ uueuunnennnensnsenssnnsonnns
23  195- 521 ¢ WASHER - 5/16q
24 C 15498 | 'PAD-footrestRHshort S s rase s st r st er e e e s
25 C 15499 PAD - footrest L. H. long...........:.‘............,,.
: : . ] : . 26 105- 541:.  WASHER = 5/8" | .. ... .u0uieeuansonvmnennasannnos
; : ‘ . o o ’ . 27 132- 48, PIN - cotter 1/8" X1 .. e st evinneeaneeennnnns

3

Printed in U.S.A. : : o ' June 1981

[ e e e i e Sl el el el Sl el e e e T R e ol

:

[;DMHHNMM&—:HHD—'HI—'NHHD—‘H""-HUICJ\CDP‘NHHU
R

#



| . . S - | - ‘ : ) ‘ ' cot ) Co . . i ’ R .
] | ‘ o . : . - ' LT .~ CASE MODEL 107 AND 117 COMPACT TRACTORS .35
- . . : : I S S . : - BRAKE ASSEMBLY (107) g
ST - L ' : e ' T : S S T {usé before S/N 9646801) 4
: : _ L ' - ' ' REF.PART NO. = . _ DESCRIPTION, REQ'D
. : T » : T : ’ o , : 1 C 15106 DRUM - brake ++:«--2««-. it e ettt e reew ]
' . . . ' . - - R : - ; . ) ‘ .2 126~ 16 e KEY-_V\[oodruff#Q--‘ ..... I L I I LI T U SN |
C oo S Lo . ' . : . o -3 83~ 46 SCREW - set 1/4" x3/8" " sockethead +«-=vcvsinecanusa 2 -
' : , ) - P . ¢ ’ . . . 4 C 15321 BAND - brake assembly - «.« « = » » R I R LD |
: ' - - g - - o _ a L 5 113-" 102- BOLT - 5/16" x 3/4" NC hex, ZP « et vevernaannrnas'e ]l
. - . ' o : - ' ‘ o - . . \ 6 192- 20 . LOCKWASHER - 5/16" ZP =+« vt v ssvnannnnadasnnnessll
- ' S S s ' ‘ 7 129- 102 NUT - 5/16" NC hex, ZPge s e o - - ; I P L.
; - , . L ' . o : o C ’ ) 8’ C 15130 BRACKET - reinforcement ... ... B |
- B . . » \‘_. . ) : : R ‘ ’ ' o 9 C 15636 ’ ROD-brake,rear-....'.‘.-..-.....-..-- s eenaaa]
) ) o | . e T . .10 132- 48 PIN - cotter 1/8" X 3/4"s sve s s e ettt it iiennsnsnasenad
L . : ‘ - ~y A . 11 195- 521 WASHER - 5/16" ZP T« e seasnesnnnanneaesnnnannansy
o ) : Co i : 12 C 15312 ROD - brake, fTONt =+« cv v e taacnenecnsensnnanniesa]
: _— ’ . : * ’ _ RIS G .o . Lo : 13 C 15i73 "PEDAL - brake ««svceeaea.. R T I P S e 1.
’ S o oo e G = . : 14 C 15156 BRACKET - saddle « -+« -« « R R .
o . . B s . : ' 15 . 138= 92 - PIN- roll 3/16" X 3/4" « e et ettt macnrneponnanaiaeas
. - ‘ . Sl : - R S ) . 16- ., 15637 - BRACKET - brake-10ck = «2«+«». R R ARENERRE
: , S - ) NG : ‘ : 17 131- 176 "NUT - lock 5/16" NC hex, ZP ++ « + . Ceaseaa, ceeatioaa ]
' o - N . - 18 'C 15638 . LEVER - brake 10ck «« e s enuoo- A
. : . ‘ ’ . - ) . o . 19 C 15644 ° KNOB - brake 1ever = -sssasases s oo EIRIDI ceeaal.
, ' ) ~~N - ' . ) 20 132- 26 - PIN - cotter 3/32" x 3/4" ZP g eun .- IR ORI
' - o - . . : ~ - . ‘21 195~ 518 - WASHER - 1/4" ZP % e e oo vonnnnnn ity
’ o ‘ N . ‘ ) . ' ' . . 22 C 15314 * ROD - brake pivot assembly « e o s o« e = e s R R
' . g R - ~o c : 23 C 15319 “ARM - idler pulldy . « «n v oe vt v annnnnnnn e 1
, _ . : @ ] : o~ B . 24 ¢ 13012 PULLEY - wdier’- - . ... e es e Ce e T
) ' . ‘ ) o ) ‘ . . < . o+ 25  C.- 15554 . ARM - idlEr + se s v ianavnnons TR teraeaana]
' , a : - - ; ) ] : . I .. - 26 132 26 PIN - cotter 3/32" x 3/4" -« =+« « - ce e e e e 2
, | & ‘ 43 i 27 "113- 219 BOLT - 3/8" X %" NC hex, ZP + + =« «ososann- Cerae e L
o : - : , - ; : A - . ‘ 28 0 195- 104 WASHER = 38" ZP + =+ = s s s v s e rearaesaaa SRR
- S ’ - 29 192- 21- LOCKWASHER = 3/8" ZF+« + v e Jaasuninnnn.. et 1
AV ‘ - V- : E , . - _ 30" 129- .103. NUT - 3/8" NC hex ZB +*« « s » & R I 1.
ST . W ‘ ' | . ‘ ‘ 31 C /15324 BRACKET -+transaxlg pulley - - - - « = » e R L
' ' - _ . : P - . © 32 113- . 103 ‘BOLT -, 5/16" x 1" NC hex, ZP ~ e s s usnuwsiinns cerreeaa 4
: ) : ' . ' ; ' P@ ' . 33 C 15310 . . PULLEY-- transaxle driven <« v s 0w oo tee s vaa-]
. 77 (3 ’ o 34 C 15551 BEARING - needlé s« e v v vt voniasonennnnna, N
‘ i o Y _ Mt _ 1 . 35 A 30881 WASHER = SDACEr « » v weseloneasoasonnnn Pl g
\ : > S C 36" A 33531 _RING - retaining .= ... .. et iseaati i T
, : ' N v ; / 175 : ¥ ¢ 15178 - , SPRING - fdleX arm .« e ve e sionctononenatonannnins]
’ ] Y - PG ' . .38 . "15545 - BRACKET - idler spring - . ... P e e S oemee reresee]
' .o ’ . N , © 39 C 15498 PAD - foot rest R.H. R I T I T T S beaeaeas]
LN ’ \ ' e T ¥ 40 0 C 15499 = PAD - fOOt TeSt L/H, e v o nvoronseseseanannnnenna "
) ' ’ . L » . L 41 195- 54% " WASHER - 5/B" ZP -« s g s v svreda s adannnmnscionnns . 2
: ‘ : . N T . . ' . . - . v, 42 - 132-. 48 4+ . PIN: cotfer /B XTI ve v e nana et s e m e s e e e mea e 9 -
R | o ‘ ‘ A ' - ‘ ' o ' T : o &
\ " . E . y - - . . N i ?‘ , ‘ .‘f‘ . - ' .
. % , . . . . . ot . . . ] - - . R ' E o .
! : - ) o : : ) . _ " Printed in U.S.A . June 1981
. - . . - . K ‘ ‘e , '
. . Y e i CoY - _ ' . . ’ P' . ‘ . L g p v o s !
S ..




. . -
~ ‘ ~

-

: ' S "+ .. - CASE MODEL 107 AND 117 COMPACT TRACTORS

REQ'b '

37
> N ' ! 7 . ‘,.°-
A s e CLUTCH AND BRAKE ASSEMBLY (107)
. ' - _ {use S/N 9646801 and after) '
REF. PART NO. DESCRIPTION . »
.1 . C 15106 DRUM ~BIaKe » ot evevnensesoanncasnonaennannnennsl
- 2 126 16 KEY-Wobdru_ff#Q‘.....-....:..-...............-.-....1
' ‘ 3  178- 858 SETSCREW - 5/16% x 3/8""NC socket Bead ++»snvseesainrnnd
4 C 15321’ BAND - Drake's s+ t« = svsesennssesaasaasasrsenananios] *
"5 113~ 102 "BOLT - 5/16" X 3/4" NCHeX+ v rsevspnnuaonsananeanen 10
6 .7 192- 20 ° LOCKWASHER - 5/16" «ceu'vreternudeenineenneanas 18
: 7 "129- - 102 NUT - 5/16" NCHEX + s essevnvsenenncssunnaneanans 13
. B8 C 16958 -~‘ROD-bI'a.ke,rear.....'..-....M...'...-......I.,.....
. R C. 15312 ROD - brake, front < s e s e e e o i s v o v an'aascenececeesnas
' 10 L 32763 SPRING - brake IefUrDs e s e c et e vnesannnccrocsaaasnas
i ,711 132- 26'  PIN - cOtter 3/32" X 3/4" + v uvsaa's e univennnrannn..
12 195- 521 WASHER = 5/18" ¢ ¢ o st s o oannenannensvennnanassins
13  131- 178 LOCKNUT'-S/lB"NChex------'-----_--------'-------
14 C 15173 _PEDAL ASSEMBLY = Brake s+« «saeeevagporsnosanennns
15> C . 15156 BRACKET - S2dd1E « « + o e e e ensessnannnenyatiinnsnns
' 16\ 138- 92 - PIN - roll 3/16" x 3/4"
- 17 MC 15637 LATCH = brake e e o v s neevvsmasfotcunnsananndsnnnss
" - 18 181-, 176 . LOCKNUT - 5/16" NC heX + =+« eiessueeorsnenaseasaina
‘ C 19 C 15638 LEVER - Drake 1atCh r e s e oo sosetoncmensncssacnnnsan
20 C .15644 ' KNOB-—brakelatch.....'.....-‘....s...........'.-...
21 132- " 28 P]N-cotter'3/32"x3/4"----’-------------_-----'----.-
22 195- 518° WASHER_1/4'.'...................‘.......7.......
.23 C 17072  ° CROSS SHAFT - clutch and brake = st « + « o s o s s s s aimovnnsn
- 24 C 17071 ARM - clutch idlere « e v e e s e v st et s st nnnnsnnaannns
-, 25 C 17164 " KEEPER -Db@lf = c ¢ v st anmeenennasnnsreccsansanasess
' . . 26 C © 23535 -,PULLEY-clutchidler--........-..‘....._.._..........
- 27 . 113- 219 BOLT - 3/8" X 2" NCHEX ¢ e e v s tsesrunronsabasuennnan
A 28 195~ 525 WASHER - 8/8e e s v o veaneevsmsocconsnnndonaasnans
T . 29 192 21 LOCKWASHER - 3/8" «eaviceranusesossaronanasanns
. ’ 30 -129- 103 NUT - 3/8" NCheX svesrnvaruconsossennacsaaiannnn
"3 C 15324 BRACKET -'pulley &« svvvversoonnnsansalonannsennss
. 32 113- 103 BOLT = 5/16" X 1" NC NEX v v v oo voenensvaeanneensnionss
"33 C 15310 . PULLEY - transaxle drive ‘-.....l.._...'..............
- 34 C 15551 BEARING-needle........,...............’..‘....'....
| 35 A 30881 WASHER ~'SPACET + v e ovovessansasrconsnnnonennns
36 A 33531 RING ~ TEtaining « » o » o o S ¥ ees so s s s s aoncunnnnnnenson
: 3T C 15178 SPRING - clufch « -+ vvevee e Tigrneensnannnnnennsss
| . 38 C 15498 PAD—footrestR.H.,short---...\......-..........'...<.
‘ 33 . C 15409 PAD - f00t Test L, Huy 100 » /s v v s v s s e snenncnnenennns
K 40  195- 541 (WASHER - 5/8"a e s e s nreavannnsosanonssnnssesinn,
41 132~ 48 PIN - cotter 1/8" X 1" v vv e ve'ensennabnodocusacananas
. , ” ;
i ) !
T y !
]
' . . @
' 1]
’ N v \ -
Printed in U.8,A, _ June 1981
i 1 ) ’ y ) .
- 6 a ~

—

DI DS Rtk bt 0 O B b b O e e B e e D DD b b e e B0 R L0 GO D



f .

.

’ cASE'n;IODEL 107 AND 117 COMPACT TRACTORS 39
R s I“ . ’ . .'. “ l‘ ' R " , . .-
-~ HYDRAULIC TRANSMISSION AND CONTROLS (117) '
- - ‘, . B : - N . '\ ) . . ’ r ‘ ..
REF. PART NO,. _ - . DESCRIPTION . . R REQ'D .-~ .
1 € ,15532 - [ TRANSMISSION - hydraulic (imrcludes items 2,3, 4, and 57 + . .+ . ¥/ .
2 C+ 15546 " GEAR - drive. ... L P & T T
3 C 15584 - SPACER ...... e R S
4 C ' 15585° RING’-retai-ning'._.’...‘....-...........'....“....'.././...1‘
5 126- 109 KEY -~ WoOodrUff #3. v o v s v oo s v nmtainnomanoseamnaneed
8 C 15511 . PULLEY - transmiiSSIONn <« e s v vreaneorancesssasseasl
7 195- 2012  WASHER - 5/16" Plaill oo s ca v veavnvnmsramaniotenenaal
8 192- 19 LOCKWASHER - 1/4". v vt v vannnssncnnsndonneenanaal 3)
9 113- . 2 - BOLT - 1/4" x §/8" NC hex, ZP .. ... 0w T d.. SRR
10 C 15155 FAN - transmiSsiOne « s v v o vt s tievsasssmencanises ceae 5 )
11 113-0 241 BOLT -"3/8" X 3" NChex, ZP ..t s v s oo s o e anmnsan e b -
12 192- 21 LOCKWASHER - 3/8" ZP vt v vt e it o it v nananneeenn . 6
13 C . 15534 GASKET - {ranSImiSSIon « v v s « & v e v "0 6 v o o ssuwasnenonnn .1
14 C 15253 TANK - SUrge. . ... . Y 1 |
15 C 15549 CAP - £aNK . v s s s o v et e nene ol v siame v iieaaaienannna .1 :
16 C 15256 HOSE ~ tank to transmission « - - c v v e v o v v P S :
©. 17 214- 251 "CLAMP = HOBE - s v e o v s aeanaerennnns C e e s e e 2
18 C 15550 PLATE - mounting v . eiveroneohenenn T
19 113- 102’ BOLT - 5/16" X 3/4" NC hex, ZPue v v v au .. AP N
200 192- 20 'LOCKWASHER - 5/16"ZP .. vvu.. .. eeeea AT |
21 - 129- 102 U NUT™- 5/16" NC hex, ZPe e v v s s v one f et e 1
22 C 15597 SCREEN <« v e v v vons e AU |
23 138~ 51 . PIN-roll1/8"x3/8" ..:...un. A 1
24 C 14900 - SCREW - #10x 3/8" 5elftap . ....c.n.. e e e 4
25 C 15122 . ROD - speed control ...... R, et ea e 1, -
26 A 37247 KNOB - speed control -« .'veunvenennass I I
27 C 15533 SPRING - ¢ vy semunannniadonnnn e TR ~
- 28 C. 12093 BUSHING = flip lock . « « « o+ n & - . e eeeaaaad R TN S :
29 .C, 15536 CABLE - speed control -« ....l...... I
30 129- 182 NUT - 5/16" NF hex, jaml.«sevovnneenean. B e h e - &
31 C 15535 " WIRE - speed control cable......... AR ceaal
32, C 15124 . BRACKET - hydraulic control i ... .c.ea.. O T |
33 C 15420 LEVER - speed control ««evuevsuaeieanraaensnanngannl -
34 C 15537 CSWIVEL - Wil o v v vawssnososgosoeeneasansmannanaa
- 35 C 15538 .WASHER—Sleel...*...............'.....,.....:,...2
36 '169- 133 SCREW - #8 x 3/8" fillister head + « + v v e v vt v aos o™ s nvoae 2
3T C 15126 PANEL - friction + v eneieiinnewiosmennnasoasansanal
38 113- 206 BOLT - 3/8" X 3/4" NChex, ZP svvvvranevnarbaiineiaal
39 195- 525 LOCKWASHER - 3/8" ZP..... N P
40  129- - 103 NUT - 3/8" NC eX,ZP v v e snnununanannaanstsosninnsns 2 .
41  83- 51 . SCREW - set 1/4" x 3/8'* NC, socket Head . .. ....n0 .o ten 2
b : . ~
! i ' ' . e .
[ ,
i ‘ -
E' I
i' ¥
4
* 9
Printed in U.S.A.. R . -June 1981.



'
T ' 7
L]
- !
-
N ! N
'
. 4
v 4
- a
- Pl
-
'
N E '
N
I-’ ol
- —
- . L) )
1
<
! »
0
AN
X T,
e
Vo
- s
Sz
7l
. £
£-3
- .
. " L]
. @
- a
'
' -
- -
. R
-
-
3
4
‘ -
f
f
. -
r L
| -
'
5 '
,
il
2 - -
. -
L
» -

- 1.

oIk W

"E&l g

© 20

.32

234 -

- 37

42

REF..
NSS

C
C
C

126-
c

15584
15585

(109
15511

192-
S 118- - 2
10 C_- 15155
11 113- 241
12 f92- ‘21
13-..138- 51
14 C 15534
15 A 62549
C 15253
C 15549
C 17408
214- 251
C 15550
“113- 102
. F92=
129-
C
C
178-
C
A
c
o
131-

g
18
19

21,
22
23
24
25
26
27’
28
29
30
31

, 102
15597

858
19624

11942

33 195-
132- 2%
C - 17229
129-, 103
C " 23514

- C .
181-
o

35
36

38
39

a0

T 214- © 4
C- , 18209
C’ 18210
C 18233

41

43 .-
44

-
~

}‘l

14900-

l,CASE MO_bEI.' 107 AND. 1ll.7"COMPACT TRACTORS H

195- 2012 -
19 .

165 -
C -17234" .
521

17231~
178,

1820'7.

-

15546 -

37247
12083-

o---..l--‘ct.--k-----
SPACER ¢ «v s omeesosunsnsnmsocssnsnmnes
RING - retaining,'..:.'..... I T R
KEY - Woodruff #3 .
PULLEY—transmlssmn B R
WASHER = 174" « s veannnesinninnnrnaens
LOCKWASHER -,1/4". D
. BOLT -1/4" x5/8"NCheX -v.veenniansansans
b FAN - transmissipn « c e ee e v e v dven e encnons
,Bonr-s/w'xa"chmx.....:.......,2.....
. LOCKWASHER - 3/8" ¢t v vaemnesnnnsnienan-

PIN*= 1oLl 1/8" X 3/8" + i cci i s e v e i
GASKET - transmiSsion e v s v s s 4 s s e 40 cvecooens
SEAL ='0" ring, transmission « < - v v v v s s's s oo su s
TANK - gﬁ:rge {early production) = . ... . . rrh e e
CAP - tAK <t v v v es emesnatinsecmnnnnonns ..
"HOSE - transmission fo tank {early production)s - « . . .
* CLAMP - hose {early production) . .. . .. TREEE e
PLATE - mounting, tank (early production)’. .. .. ...
BOLT - 5/16" x 3/4" NC hex(early production)s’- « « « .

','LOCKWASHER = 5/16"(early production}. « « « « « «
NUT - 3/16!" NC hex {early production) + . v.o v. o cu v
SCREEN &t vvtstisunnanscnenenssnansnsat
SCREW - #10 x 3/8" NC hex self-tapping . v « o « i o s
, SETSCREW - 5/16" X 3/8 NCu's v avesunnenansans
LEVER - speed controt. ... . ... . A T
KNOB - speed COMIOL « i s nvmoemesecnssnns
BUSHING - fliplock s «% i s v e v m e e v nannnan
SPRING ~.control lever «...vivcueunonaal e
' LOCKNUT <1/2"NCheX « v v ’ivnnns
. LEVER - cam COMrol « v vveeennvnacoansasonan
WASHER - 5/16" ..o viernnreiiannssananns
PIN - cotter 3/32" X'3/4" v v vt sie tasannessaases,
» LEVER - transmission coOntrolie « s o s s v o s v s'eea o s
NUT-3/8"NChe:x.........'....;.*.‘..........
” BUSHING - Call .4+ vlseeconinenosennsaans
GUIDE-[leutI'al .ul-oOO-;...uo-...c‘.o,;-'.'.
LOCKNUT - 3/@'Ncrwx..n.....m...n,.....,

'+ TRANSMISSION * hydraulic (late productlon} !
includes” items 2,3,4and 5 .- ...
CLAMP - hose (late productmn) .« .‘sé. e e e
TANK - surge {late production}-.+ « s s v s ev s v v
SEAL oil tank (late productlon] e syt et
KIT - mput shaft and bearing . .+ . .. B T
L
y . e -

' Prmt%?“mUSA. o

t

(GsirS/N ,9646501 and after}

DESCRIPTION

HYDﬂAULIC TRANSMISSION AND CONTROLS (1 17)

"TRANSMISSION - hydraulm (early productlon) order items

.40, 41, 42 and*43, . .
GEAR drive

i .
s e e aa
.

: .
o
“ . REQD
........ _1
NPT |
n-o-n_'-'..l
.‘...a..;l '
A :
'----fli'l " P I
s sesraaa 1- .
.-:'"..‘1- -
T.‘.T‘....i a
ceeiene 4 T
.‘.-...i_ ] }‘::.
A S
et Y
ceedeedl TV !
crdeees 2 J .
cesesnas 1
S .
D"‘:'ll
e |
.._....-..1'
s s a s aa’a 4"
-.'.....2_ -
A B . -
creeaas 17 ' -
I ! ,
wereena’l i
ebevaad ¥
sereensl - !
.._....:..3
....‘...2 q
ll-l.“.l-l s
ceraaat] .
;...'.....1:
'D.Qho-;-l % )
"""'".2‘:-'; X =
: ¥ .
I'll.l.“l'!—-ll-
-‘--00:-0“"-:1 "..
-o-.d--,]_".-
ceaenial :
P )
é;.t. .
8

-~

Oy

i
-

4
B



\ : . » / | .
. N . A fl
_{
S C CASE MODEL 107 AND 117 COMPACT TRACTORS' 4 43
."‘- IR o . . “:"“‘:.
, - DIFFERENTIAL AND FINAL DRIVE (117) T
] - s J‘ L . \ . . .. .
. REF. PART NO. ] DESCRIPTION | T .. REQD
- .1 C 15788 PINION _" bevel- '.; ............ A . R e 2
2 C 15808 -GEAR -'bevel - - - - - - R L L)
3 . C ‘11173 ‘ "PIN-d,r"ive--'-'- ..... e a e \ ....... -1
4 11174 . BLOCK"—drive°--------;------------7-3-' ..... - 2
, 5 'C 15812 CARRIER - differential « = ==+« eeuenn. RIS ceeiq
6 C/}5811” CARRIER - differential = » =+ s = viev vt uy g
7T C 'w’g g GEAR - ring  «eeo v neeinanan R R R 1 i
87 /6]'"15735' AXLE - L. H, »+ - R I I PP 1
] 9 C 15787 AXI,J/E:R.-’H- et e e e e e, e
’ 10 T 19633 BEARING - thrust -« ... T IR
11  C 11178 . WASHER - thrust - -« » « - ce e R R -
12 . C 11222 . RING - retaining - -+ oeoesen-n. R R I
13 113 15, BOLT -'1/4" x 2-1/4" NC hex =:cvs v omneenai, g
1¢ gz__,A, 4. _I.'JOCKWASHER-'I/ZI”""'_"f,"'""'""""j"':'_"_&
15 C_. 15813 OUSING - differential ===+ -+« - R I I
16 C 18005 / BEARING < needle » ==+ %+o 0. R LI TR s 2
17 - C 16006 / BEARING - needlé -+ ++ - - I ISP 1
18 C 15814 / COVER - differential housing « === == s v reernnnunen.. 1
, ./ BEARING - needle (see'Ref. 16) =« » + =+« everasosnnnn
18 C 18007 , /.  BEARING - needle * ™ -+ =+ <temsnsons CeTe e een R |
20 C 15803 | HOUSING AND BUSHING ASSEMBLY - L. H. - torreTEresese o
21 C 15807 ‘BUSHING == =+ » =« « et maaa R ISP ’ 2
22 © C 15804 . HQUSING AND BUSHING ASSEMBLY - R, H.«+ - v ennn-n. 1
S / BUSHING - (see Ref. 21) « =« » e ek e F e 9
.23 ¢ 415815/ SHAFT - brake == -sc v, IR RS
- 24, C . 15816 / . GASKET - housing to cover s+ =+ ssecesassennn SRR 1 4
25 C 11193 " GEAR -output « + v s .- R R et e e cee
26 C 11187 GEAR - idler « « » =« = =« » R te e s 1
, 27 . C .15802 SHAFT-'Gutput"-"-'----r-'----—----'-,""---"'-"1
. . ‘28 C- 15801 SPACER. v'e oo v s s a s acnnenas e et et e e eeee ]
\ ' 29 C 1120 WASHER » o e v e e rmsnnsnnnnnaeenaenenns ced e
30 C 18009 'WASHER""""'."""""." ....... e e e
3 C 11195. ",SEAL-oil-‘-' ......... I ST e e BRI
. 32 F 53‘650-,. PIN - dowel =+ + % s « o v a = ............. 2
'33 187- 996 SCREW - 1,4" x'1" NC hex head, seli-tapping + <+ ~ =+ « = - Lee10
~ . 34 291- 1?13 PLUG - oil filler and drain ==+ «+ssrsutoe e iiiyan o
35 -C 15134 BOLT - "U" 5;167 = s as s aass fe e et e tasrae g
36 . 192-- [ 20 LOCKWASHER - 5/16" ZP - ==t s+ R A IR I
37 1289-'f102-  NUT - 5/16" NC hex, ZP =+ -='sxessoa R I TP .4

' ’ ) ' ‘ ¢ . 7 ~
2 ) B c Printed in U,S.A. . ‘ . : ! June 1981 s
- N . i N \ . . i . . . o . ) .
. ) : ' ' : ‘ . ' : . . - . . . =
. ' s . . o ‘\ . i . . 1y - ¢ . - , . - - R




h

<=

N -

CASE MODEL. 107 AND 117 COMPACT TRACTORS

TRANSMISSION AND FINAL DRIVE (107) -
) - REF, PART NO, ‘ DESCRIPTION ‘ i R
1 NSS LEVER'AND HOUSING ASSEMBLY ,'\4 .0y vennnn....
2 A 328t -RING-retaining ... .......... 0 iiiinnennnnn.
3 35012 RING « QUAA .4 i ve a'e e iy snmnsnsnmsos s
4 138- .98 B TP S
5. C 15780 HOUSING ~shift lever. .., ..., .. 0leiennnuinenn.
6§ C "11163 KEEPER’-shiftlever,__,,._’.._._.....—......(.
. 7 C 15512 LEVER - shiff, . ... .. .. .0t iitstecneecnnnnss,
8 C. 15782 'ROD ASSEMBLY - shift (includes items §, 10, 11, 12 and 56) .
9 C' 11168 SPRING. L ..ttt tnnnnenmaanesosonononnnnnnens,
10 .211- 5 BALL —steel Lottt it ietiiinereneennnnnnin.
11 C 11167 FORK ~ Shifter ...t ineenneenoeurnnmnnnnn..
12 € 15783 ROD - shifter. ., ,,........
13 C .157¢4 ROD ASSEMBLY - shift (includes items 9, 10, 11, 14 and 586)
.14 C 15785 ROD - shifter .. .. i ie e ineenreeennetnnnnn
15 C 15786 AXLE - Lo H. Lottt et i s et s e seeaecnnenennn.
16 C 15787 AXLE - RoH. ittt et et
17- C 11178 S WASHER - thrust L . ittt i it e e nn et
- 18 113, 15 BOLT - 1/4" X 2-1/4"NCheX . ...uvusssncenennnnns
19-192-° 19 LOCKWASHER - 1/4" . [, .. .oniinonn o
20 C 11172 GEAR - ring . ittt e et
21 C 11173 2 A R
» 22 C 11174 BLOCK - drive, o it uu sty ssnnesmeereeenesmnnn,
) 23 C 15788 r PINION - bevel, | ., 0., it iie e nnannine.s
\ 24 C 15789, . /PINION AND BUSHING ASSEMBLY - idler . . .. ... . oo
25 C 15790 'SHAFTANDBEARINGASSEMBLY-shifter....,......:..
28 A 27287 T BEARING . . iiiiiie et e
27 . C 11187 GEAR - ddlex | . ' .. .. i eeeee e
28 C. 15791,  SHAFT -ddler ... ... . ..voooin i
29 C 11181 . STOP - shifter | . ., ... iurnmene i venensevennnnens
. .30 € 18793 GASKET - hotsing t0 COVETr | . v v v s otseme o ee e,
31 " C 15794 QGASKET—shiftleverhousing;_,...........’........
.82 C 11184 YGEAR - shifting L, ., .. ...... e
#7733 C 11185, . GEAR - shifting .. .. ...
T3 C 15795 GEAR - SpUr 28T | |, . it reinveensencnnnsnnas
35 € "15796 SPACER | ;-,...... ce i i n i ia e e eme e
3 C 15797 GEAR - spur 22T , ., ..
37- C 15798 SPACER |, .........
38 © C_ 15799 GEAR - spur 16T | . .. it iiteennnnencnnncennnens
T 39 C 15800 e L
40 C. 11191 GEAR - spur, input shaft | .., , ., ... 0e'ivunnennnns.

' 4 " — !
- 1
1
i
- x ' f
. L o- , i
Printed in U.S.A."

g

a--}—u-tn-ar-w—n's-un—-s—ll—-r—-r--r—ab-l]-ra—u—aNNHHﬁpmHHHHHNNNHHHwHHHHU

..
. e
..
.
.

»
L L I e e N N e

DRV )

June 1981,

-



Printed in U.S.A,

4

y @

CASE MODEL 107 AND 117 COMPACT TRACTORS = _ . 47

.8

TRANSMISSION AND FINAL DRIVE (CONT] (107)

~

REF, PART NO. \‘ © DESCRIPTION . . - REQ'D
41. C 11205 WASHER -« <connnnnns wedisraan P S PRRTR 1
42 ¢ 15801 SPACER| « -2 «vevseccncdodencnan e eesansana peaed
43 ' C 11193 GEAR - output - -+ - - - . 1
44 € 15802 PINION -\ output « « « » = = o = = « M e seearsere et 1
45 C 11195 SEAL - 01l e r e s'essmonnmuasanenas v eaeran P 2
46 C - 15803 HOUSING \AND BUSHING ASSEMBLY - L. H. (includes item 52)- + 1.
47 C 15804 HOUSING AND BUSHING' ASSEMBLY - R. H. (includes item 52)- - 1
48 C 15805 COVER ASSEMBLY - (includes items 58 and 59) ¢ ¢ ¢ « v v 0 o a o v - 1
49 C 15806 HOUSING ASSEMBLY - (includes itéms 58 and 59) « «-au.-u. - 1
50 ° 83- 412 SCREW - /4" x 3/4" socket head « -« cevvvemeaaesonn - B
51 F. 53650 PIN -~ dOWEL « 5 s o s vt esoesoncannannennnnncoansns a3
52 C .15807 BUSHING = « = « s o« = » e e et et aeeeaaas 4
.93 221. 1013 PLUG - pipe, filler and drain « « s+ R L I
54 ..C. 15808. GEAR - Devel s e everrsrsannannnas e e e 2
5% C 11222 RING - retaining « v« s v vesoe R L R T
b6 A 11538 . RING - retaining « « t = =+ s s s v seionavmnssrssaimsoseessl
57 C 16008 BEARING. -« ve e vvesgsonnns e e Seeeen . 1
58 C 16005 BEARING . c « - v s cvvnonrnsnsosanns e eeeeeena N |
59 A 14858 .BEARING. .. - . meevearacannsaannerrans e b eseans 1
60 C 10450 SEAL - 0il+ + e e s vvnnnns e e e eeesanaaas 1.
61 C 15809 SHAFT - reverseidler «aeacecenann e e e e e 1
62 C. 15810 SPACER .- reverse idler - ...... P eaeaesel
"63. C 11211 IDLER - reverse «ove«««- e e aaea e
64 F . 19633 . BEARING - thrust « » » « = = = = « A hee e aeedia. LR
65 C 15811 ° CARRIER - differential « .« .ot iivemnancareennnnns 1
66 C - 15812 CARRIER - differential « vs s venansioetenneanaaia]
67 € 15618 KNOB - shift lIever «saceeenesecans Pt ettt e i
68 C 15134 BOLT « U 5/16" «vvveannsnsnss M ee et seseensan 2.
69 182- 20 LOCKWASHER - 5/16" ZP «+ccv.u serte et e e 4
70 129- 102 ‘NUT—-E/lB"_NCipex,'ZP...........--, .......... e 4
C, - | .

L c JunelQBll




&

‘.

c . _
CASE MODEL 107 AND 117 FDM_PAGT TRACTORS
ATTACHMENT DRIVE

POWER TAKE OFF (PTO) ASSEMBLY IMPLEMENT LIFT

REF. PART NO,
i C 17037
1 C..15136
2 .C 15083
3 C 15086
) C . 10822
:'5
6
7
8

A 70280

"C -15272

L -113- 206
. 192- 21

9 195~ 104
10 C 17035
11 -132- 46

.12 C- 15143,
13 - C - 15140 -

14* C'_ 15141
15 192- 21
16" 129-. 103
17 138- = 92
18 C, 15147

18 C  18048"
19° C - 17313

15 . C, .18062
- 19 C 15207
20 132-- .48

21 C . 15527

22 175- 415
23 182-. 20

24 * 129- 102 .

25. C 15552

26 C 15252

27  113-°1102
28 195- 521
29 ¢ 192- 20

30  128- 102
31 113. 138 -

32 181 176

15164
15159
15157
15156
113- 102
192~ 20

oo

138- 92

WD -1 O

138- 2054

—

Printed in U.S.A.

, DESCRIPTION . -

* HOUSING - PTO (use 5/N 9646801 and after) - -
HOUSING - PTO (use before S/N 9646801)
PULLEY - PTO bottom - - +
PULLEY ASSEMBLY - PTOtOp » e e==x ..
WASHER - plain « « » » » :
BEARING - PTO+ -+« v+ +
WASHER - bells « =« « - s e
BOLT - 3/8" x 3/4" NC hex, ZP -+ - .- ..

. 'LOCKWASHER - 3/8" ZP «...cvonnn. :
WASHER - 3/8" plaifi, ZP ++ ¢ e oevec-cunn e e e ee e
" PIN - pivot o T :
+ - PIN - cotter 1/8" X 3/4/-" o s v v veennn.
ROD - helt adjust front - -+ ve o’ e bunan
SLEEVE ... ..... ;

LEVER - engaging (use ‘before S/N 9646801)
"FIN - cotter 1/B" x 3/4"- " .

SPACER - .
SCREW - 5/16" x 1" truss head, ZP
LOCKWASHER - 5/16" ZP « v v v v o s vavnan
NUT - 5/16" NC hex, ZP - -
BELT - PTO ‘
KEEPER - belt - . '
"BOLT - 5/16" x3/4"NChex «+««vessaan
WASHER - 5/16" .
LOCKWASHER - 5/16" «+ecssnniennas
NUT'~ 5/16" NC hex .
BOLT - 5/16™ x 3-1/2" (early production)
NUT -lock 5/16™ (early production). 2

IMPLEMENT. LIFT

LEVER - implement lift (117)
LEVER - implement Lift (107) + ¢ e e s e ae
ROD -push , ... ’
BUTTON - thumb
‘BRACKET - saddle .
BOLT --5/16" x 3/3" NC hex, ZP ««« s
LQCKWASHER - 5/16" ZP .
NUT -'5/16" NC hex, ZP ‘s« v vvnansos
= PIN ~ roil 3/16" X 3/4”‘ D N I I

17414 .

* a8 0 g w0

129- 102 °

C 15564 -.

PIN - spirol 5/16" x 1-3/4" wp e v e v - n - .o

0
1 . 195- 521. ~ WASHER'-.5/16" plaineessceroesnnnn .

"WASHER = 3/8" plain- - - . '
. NUT - jam 3/8" NC hex
PIN - roll.3/16" x 3/4"

". ROD - PTO, rear (used S/N 9654460 and after)e » - + -« « « - e

": - l‘ * F B2 8 w = = 83 W B -

- -.‘--' - » % B S B » & w

ROD - PTO rear (used prior to S/N 9654460) » + = = '+ 47+ ¢ o o o
LEVER - engaging (used S/N 9646801 to S/N 9654460)« + « « <o « s « -
LEVER - engaging {used $/N 9654460 and after} .- .. .. c o
Crreee e T

e IO B DO DD DD e b e

--------- . = o
* & & 8 @ v ®r s EEow
L R A LR ]
L I Y T A ] . a
P A A N

June 1981

.

b bk bk ek [ ek b ek b bt O b b b e
s

-
'

e e

[y



;x"\...!‘:

CASE MODEL 107 AND 117 COPrdPIu\CT TRACTORS' ‘ | .-51
BREAKER CONTACTS, MAGNETO‘AND ALTERNATOR

’

REF, PART NO. ~ . . DESCRIPTION S REQ'D
"1 C 15884 - "MAGNETO AND ALTERNATOR . + « « + = e v e v cnra errecsnen 1 ’
2. C 15906 SPRING ~ duSt COVET ¢ ¢« v s oo v s e aenn T T | -
3 C 15907 COVER - breaker hoX dUSt « « « = « s 20 s s 0 s e mawa O | ‘
‘4 C@15908‘§ CAM -Dreaker +cocossovrtsansosrenns c e e e eere 1
* 5 C 15909 BREAKER ASSEMELY - cOntact « « o o o o s 0 o a v s oo cme e 1
6 C 16053 - BCREW..:...c:0uu... PR T 1 '
, 7 . C 16054 “WASHER ¢+ v e e v v vt R N T TR I |
. 8 C 15510 TAB - terminal "~ ..o ennan, e s e e et s 1 -
172 9 " 129- .5 NUT ¢ v v s neensensdionnennninennn. e SR T
- 10 C 15911 FELT - Cam WIPEr « + ¢ oo v onagannaeinmeneennn. .1
11 129- 15 SCREW « v s s nvnevanunensnnsoeinmasnenes e 1
12 C 15912 CONDENSER « + « v o venvonnennnnn S S ‘
13 C 15913 COIL ASSEMBLY - magneto (includes items'12, 14 and 18) ...~ 1
d 14 C 15914 © "SPRING - coil wedge s « v v v s v v s e f et e e 4 e eaaanaa vee 1
15 C 15915 STATOR PLATE ASSEMELY .. I I IR |
16 C - 15916 ° CORE AND PLATE .. .... e I :
17 C 15917 GENERATOR COILS AND LEADS -y .« O P i
18 C© 15918 - WIRE-lead “evvenmvacrsanans L | )
19 C 15819 . BLEEVE - insulation’™ .« «cecuieienonnnnn Perr e 1
0 C 15820 SHIEID - 0Oil ¢ v s cwvcvmseonnnn- e ree e L2
©C 15921 CLIP - coil fastening « + v oo s v v e s avnnnnnaennsonns e 2
22 C. 15922 CLIP - ground «+ « « « » e e At e s s i e s s e e aee s L 1 @
173- 244 SCREW «ovecaneomonoconsannn e 1
24 ° C 15927 GASKET - dUSECOVET « v savmenvennnnnnnns | .
- +256  193- 508 - SCREW - 1/4" x 3/4" NC hex, Sems o« eaosseone-n e 1
M 26 C 16042 - SCREW - 1/4" X 1-1/8" NC heX, SEImMS « e e e e v v vvovenan- w1
- —_ B _ ! da '
. J
3
I
" Printed in U.8.A ® . June 1981




CASE MODEL 107 AND 117 COMPACT ThACTORs

o ‘ A I R . - . €15989 STARTER . L ‘

a
-

-y

*Printed in U,S,A.

o

- June 1981

, R . REF. PART NO, : _ DESCRIPTION el : - REQ'D -
’ . . ' - - C 15988 STARTER - engine 12 vOlt « « o, = + « o I TR |
o1 C 16022 . CAP ASSEMBLY - end (includes bearmg) e e a e At e 1
Y 2 C 16067 . WASHER' - spacer (,024} «+..... S

’ S : 2 C 16068 WASHER - spacer (00B) « v v v v v ereennnennnnnnins 2
‘ P "3, C. 15990 ., ARMATURE - iunvponnnn... e e A |

@ ~f 4 C ~ 186024 . HOUSING ~ starter . «'v.o v v v st vt i ittt v it i v nsannarl.
‘ 5 C 16025 ~ WASHER-msulatmg.‘..-............ ...... e 2

6 C'. 16069 WASHER - plam........._.........' crreeranas 37
, 7T 192- 19 LOCKWASHER .+« v v vines i vindinesnebonnnnnns &
, ' AN 8 C 16064 o NUT v ommommmm e 4
' - ‘/® © 9 C 16072 WASHER - SPACET + « s s v vs s s o s sansancyoaosbaneneal
- i 10 g 163'71 * BOLT - thrt v o v v s v v v v aw, 3
=, : 11 16009 WASHER s vt v s et 0t e s e s st o s st oanconsnnsnnsvens

L () 12 C 16026 BUSHING - InSULALING + + « v v v evveeun o ion o onnnns 1o
. ; = 13 € 16027 BRUSH AND SPRING KIT + « « e o v veevfeevnnnns o 1
‘ . ©/® - 14, C 16028 SPRING - brush « «ci « o v« « ottt et e e aea 2

e | 15, C" 16029 CAPASSEMBLY-commutatorend....l... ....... eese 1

. ﬁ 16 C 16030  BENDIX ASSEMBLY v v'suvonennss ciedeeeeeein 1
4’@ *17 .. NSS - NUT -hex ..... D L ewnw s b
. 18 NSs "STOP - pInion - « v v e et v i R |
N . /® 19 ° NSS . SPRING - anti-drift .. ... P

’ % 2 * 20 NSS WASHER - DIRION: « - =« v v v ennens B
) , @ 21, NsS "=+ SLEEVE - anti-drift .......ovuen. S

- @ 22 NSS GEAR = PINIOR + e v v M eie v v e v v s o namannis cewas 1,

- .23 NSS . SHAFT-screw....‘..“........,......I ........ 1,
/ /@ 24 Nss WASHER - thrust «....... T e

. @ 25 NSS° CUP - CUSHHON =+ v v vvvneennsnnboisotnneaionnn 1
" ’ e 26, NS ACUSHION - TUDDET + o e s v v e e ve e en s e ]
& ~/ 27 G 16031 WASHER - thTuste « « « « e v v v ennnnn e
: ~d . 28 C 16066 BOLT - terminal » + v e v oo vunenanenn e 1




54

P
fas, -

-4

AT T
41 -

+

D0 000

4

>

OO ~1Ch AN s La b

[anll ol o I v oL B o 0 5 B~ LI - o
— o R

)
i o B

s

~ ’Printed in U.S:A. -
. 1

S

F3

CASE MODEL 107 AND 117 COMPACT TRACTORS  °_ ‘
ELECTRlCAL SYSTEM =

USED PRIOR TO S/N 9655647 '~ _
. (A : ' . LT
REF. PART NO, DESCRIPTION - ' R  REQ'D
C 10458 . BATTERY ~ 12 VOlt - v v vt e v m ene e m s e e cis..al

' C 18006 ° HARNESS ~ Wiré « « « w0 .. S e e et I
C 14553 SOLENOID - SEATE v v v v e 6 v mvmmee s es enee co..l
C 15923 PLATE - rectifier mounting . .. ... eesonsen.. RPCI
C 24859 . WIRE - battery to solenoid mounting screw (late productlon) I |
C 14566 . CABLE -battery negative (black 12"V ... . ... ..., S |
C ™ 15684 WIRE - neutral start switeh o« e e s v e v s s v o .. PR |
C. 17114 SWITCH - strip, neutral start .,...... S TR G
C 15983 | STARTER - 12 volt (repairs page 53) . .. ... . I, |
C 14565 . CABLE - battery positive {fed 10 - 1/2"} ,.... A &
C 17746 SWITCH - ignition {used §/N 9655494 ‘and after) ., . ..... ... .1
C 17803 ° N KAT - ignition switch (usect prlor to /N 9655494) R T R
c° 178D7 \ . "WIRE - ground . e Phehara e b e 1.
C, 17763 - KEY - igdition . ..o ivau. i, I e e e e 1

~ C 17808 - . DECAL - ignition switch (see page’sT) ... ... S O
NSS . SWITCH - ignition (use item 11) ...................... S . i 1.
C. 12684 KEY -ignition . ... o, . T 21
C. 15539 SWITCH ‘neutral start (117 edr!v pmductmn) ......................... 1

. -q A} - 4
i ELECTRICAL SYSTEM . .

S USED S/N 9655647 AND AFTER ,

- C .10458 . BATTERY _ 12 voli e N P A !
C 18006  HARNESS ~wire....... e e et e e o1
C 14553 ~SOLENOID - 'Start s v o vv s vvesnnatn. .. S e e 1
C 15923 PLATE - rectifier-mounting . .. 0 v v v s s fv e nnee s o1
C 24859 WIRE - battery to solenoid mounting sérew ., . .. .. ... ... .. .1

-CT 14566, CABLE - pattery negatlve (black 12*). .. ...\, . 1
223-" 20 FUSE - 20 amp . e e seeeae TN

.C 17114 SWITCH - strip, neutral L eersaaa 1
-G - 15989 -STARTER - 12 volt (repairspage 53) v oo veu e nnnn ... 1
C 14565 "CABLE - battery positive (red 10 - 1/2") ... .v... ... ... o1

- C ,17746 SWITCH - ignition {1nc1udes key) .. ... e e e e, A |

C 17783 KEY - fghition wovuvuninnnsneennlnannnas |
'C 17807 WIRE - ground,. SWILCR & vwvivennn.. Ch e h e e s .. 1
C 18203 WIRE - PTO sw1tch tosolenoid & . u ittt i mn e e e . 1
C 18182 SWITCH - Strip, PTO & 4vv v vn e vnsesns s nnmeassenn. L1

' C $8185° ' WIRE - switchto switch, .......... [ PSP ¢

n j El ™
I :
. i
s \; '
L N ad
= . . June 1981




. . " LIS ITTY
? - ATTACHMENT LIFT [————
- -

v 9]

me-no AZMTEAD-~h

REF. PART NO.

10 129- 101

11. 129- 122
12 192- 20 .
13 129- . 27

C 15960
1 C - 15645
1 - C . 15647
2 C 15648
2 C 15646
3 321- 1902
3 321- 2116
'3 C ° 15654
3 C 15653
3T 321 1901
3 321- 2117
4 C , 15655
5 C 15657
5 C 18186
6§ ' 321- 6228
7 321-. 1628
8 C ~ 17808
9 C' 15656

1+ _C 14060
2 C- 17426
3 ¢ 17921
4 C 10836
5 187~ 484 -
6 193 70
7. 111- . 202
8 129- 102
9  111- 08

_ CASE-MODEL 107 AND 117 COMPACT TRACTORS

ELECTRICAL SYSTEM HARDWARE

DESCRIPTION - * .
NUT - back up. . ... - PP

WASHER - ignition switch , .,
NUT = €5CUtCHeON W v v essasoceness
NUT - speed . ..... e e e et a e
SCREW - #10 x 1/2" self-tapping ...... sea s s EE e e
LOCKWASHER - #10 external tooth ., . sv s v v v o w « -
BOLT - 5/16" x 3/4" NC round head, square neck . .
L NUT - 5/18  NC heX. . o it it v i et nseraaoenncsaa.
BOLT - 1/4" x 3/4" NC round head, square neck. ...,

NUT - 1/4'""NC hex .-

", 'NUT - 5/16" NF hex . ! Dt

LOCKWASHER - 5/16"
- NUT - #10 NC hex brass
LOCKWASHER- 3/168™ |, .. ...t iieennenaaennnns
BOLT - #10 x 5/8" NC nylon . . .
WASHER - 3/16" nylon
NUT - #10 NC hexnylon,, .. ...
RECTIFIER - diode .
- "FUSE - 6 amp P
* COVER - regtifier . . .-
SCREW - #5 x 3/8" round head machine /. . . . ... ....
JCLIP - insulated ... ... :
NUT - crown

CLIP-“J" Wi[e . . 'A Tt ’

P & ¢ 8 4 4 e T4 B A s s e s

-------------------------

DECALS

DECAL - hood (R.H,){117)
DECAL - hood R.H. (107)
DECAL - hood L.H. (107)

DECAL - hood (L.H,)(117) . ‘ :

---------- R R LA I

. DECAL - instrument panel(used $/N 964680].to S/N 9655494) (117), 1 ' |

|

DECAL - instrument panel (used S/N 9655494 and after)(117), .. 1

DECAL - instrument panel (117) (use before S/N 3646801). .. .. . . 1
DECAL - instrument panel (107) (use before S/N 9646801) ............. 1
_DECAL - instrument panel (107) {use /N 9646801 10 S/N 9654440) .. .. . 1
DECAL - instrument panel (107) (use S/N 9654440 and after) ... .... ..., 1
DECAL - grille inSert , .. .4 . 'uueuneeiavatonnnnnns 1
DECAL - PTO (ysed prior to S/N 9655647) .« v v'v e uunennn 1
DECAL -~ PTO (uged S/N 9655647 and.after} v v o v e s v 2 lavun 1
DECAL - brake lock B R R |
DECAL - "CASE". ... ... e e R |
. DECAL - ignition switch {used with C17808 ignition switch kit) . 1
DECAL - air scoop (early production) .........................0.... 1
- ' ',ﬂ N
q
L ‘T\\ -
r .
. : June 1981




" . : w

"-53 ., . ' ’ LT S = CASE MODEL 107 AND 117 COMPACT TRACTORS . - " 59
) . i . -- ' . . ' i . N . l ) . ’, ) - . ) B ' p .. . . - ‘ . | -_'. ‘ ) ) '
R o | | : e . HEAD LAMP KIT {(OPTIONAL) - P
‘ . E ' " .. ' REF.PART NO, , ' DESCRIPTION &= . REQ'D
. . L ' 4 . ' C NSS KIT - head lamp (drder as G6 machinery ftem) s eccneecesea 1
: y 1 C 16087 WIRE ASSEMBLY « < v« .« O S ST
' _— —_ . 2 € 14537 - CONNECTOR - head lamp « vevu oo adueaenncnnnnin 1 .
a : ’ 3 ¢ 225m1 HEAD LAMP - <t evstovnaennenneceanstonennnaion 3 - :
- { . _= ) [ . .
. i i N , F‘
" . - ‘ f -;‘5,';"\ - :
: ' HEAD LAMP B ‘ .
. I - o ’ - : . )
. {3 : o i >
O . ” ‘1 1810 620 - NUT = SPRed + v e e nnnennelonernancnnenacnciornen 4 .
. 2 E ' 2. 187- 1047 . SCREW - #B x 1/2" round head,. Phillips, self-tapping « -« « - » - . 4
- , L ' . C 22571 © | HEAD LAMP ASSEMBLY ;- - - . - - reaeanannnn e 2
| - - N . . (3 ' Nss . - RECEPTACLE - lfead lamp (order C22671)« === evvnoren 1. -
’ ‘ C " : T4 A 41264 " BULB - head lamp .. ... R TR |
' Co. . P 5. C 14304 ° *  GASKET ~headlamp «a.csuucucroosannaanasnnnn 2
. : ’ . - - B . C 22573 LENS - head lamp « s oo ... e eereeereaaaaia ]
S ‘ . 1 .7
- O - N
L] ’ > Y ¥ -
‘ SR ‘
r . - ' ; ) B \ 1
; i v ' \ ) ..3 -
| ‘ p
. i » { . . . '
| v . |
™I M ‘
9 : . . - . ‘ J
s — . i
. e - kd + i
- - " . - i
. N ' ) L i - '
. ' , = l
, ~ | : . . Ct e Printed in U.S.A, | June1981
pl . \ ; - M t . o
- £ . ! -. ' ) . . ' - N B . o - - ) r__".' a, ) - v




. "k
' 60 ! T g ' . _ . AR NUMERICAL PARTS INDEX" ) - : 161
0 — . - NUMERICAL PARTS INDEX L ; ‘ : T _ S - _—
Lo P v N . . - i R . N ) y X A ) - . -
P - L N : - - : © PART . -“_PAGE = REF. PART ~ " PAGE REF. PART PAGE  REF.
S " PART’ ¢ .PAGE REF. PART . 'PAGE REF. PART '@ - PAGE * REF.  NO. ' “"NO..., NO.,  NO. . " NO. - - NO., NO.° ' NO. NO. .
S, ¥ T No ‘ 'NO.” NO.  NO. . . NO. NO.  NO. 1 NO. NO. . L e N i — - -
e Y, : B : - i -C- 15498 35+ . 39 C- 18618 .47 87T c 15804 47 47
- 35012 + 45 3 C.» 13012 - 27 26 c 15156 29 - 21 ¢ 15498 . 37 -. 38 c 15636 - 35 g c 15805 47 48"
) A~ © 11538 - 47 - 56 C 13012 33 001 c "15156 33, 14 C 15499 %29\ 30 ‘C . 15637 29 23 c - 15806 47 .49
) L. A 7 14888 " 47 . B9 c 13012 35 24 C 16166 . 33 -, 23 c 15499 . 33 25 ‘f € 15637 -33- ., 17 C 15807 43 21
A 27287 145 26/1 ¢ 13106 “23 7 | ¢ 15156 “35 - 14 c + 15499 35 40 c 15637 38 16 c 15807 47 . 52
A 30881 23 9 1 c., 13716 23 1 c 15156 37 . 15 c 15499 . 37 39 z 16637 37 17 c 15808 - 43 .2
_A 30881 © 35 35. C ' 14060 57. o1 o 15166 - = 48 4 - c 15501, 19 - 5 c 15638 35 - 18 ‘C . 15808 47 = b4
A 30881 37 . 3 c, 14201 . 21 -18 e 15157 48 - 73 c ‘15510 2 7 *C . 15638 37 . 19 c” 15809 47 61
. A 32181 4 2 C’. ' 14308 59 5 & 15158 49 2 C - 18511 33 1 C 15641 17 7 C 15810 47 62
A 33831 35 36 .C - 14534 8 4 c 15164 49 o1 c 15511 39 6 c 15643 29 25 C’, 15811, 43 * 6
A 38831 37 S o) 14537 59 .2 c . 15166 - 17 1 c 15511, . 41 8-] C. 15643 33 19 c® 15811 47 65
A 37247 .1 39 26 G 14653 85 3 | C- 15189 29 - 15 c 15512 45 7.1 ¢C 15644 ¢ 17 $32 C 35812 - 43 . 5
A 37287 g0y 41 28 C 14565 _ 85 . 10 c 16173 29 20 ¢ 15518 ~ . 5 39 C 15644- 29 26 c 15812 47 66 .
. A 41264 299 . 4 -c 14586" 55 6 (& 15173 ' 38 13" - ¢ 15519 ° 13 1 C 15644 33. 20 C 15813 .43 15 . .
'y A 62549 41 - 15 c 14900 39 . 24 | C 7 15173 37 14 C .- 15525 13 9 ¢ 15644 35 19 . |. C’ 15814 - 43 18- -
. / A 70280 - 49 - 5 ] 14900 41 . . 25 .C 16174 13 2 c 15525 57 -~ 22 .C 15644 ° 37 . 20 C -~ 15815 43 23 v .
- C 10292 - 23 12 C. . 150686 23 1. C 15176 17 34 ¢ 18527 . 27 - 8 c 15645 . 57 1 lof 15816 43, | 24
c. . 10488 . - 55 1 .| ¢ [ 15087 23 11 c 15176 29 2/ ¢ 15527 = ' 29 8 C 15646 57 2 C ~15821 . .5 6
C . 10678 -~ 13 - ¢ 15088 232 13 C 15177 29° 1 C 15527 49 - 21 C . 185647 . §7 1 C ., 156822 9 10 g
Lo - C 49 a | s 18071, .23 o3 c 15178 257 9. ¢ 15528 37 2-1 ¢ 15648 ' 57 - 2 o 15823 g9 10
c 57 4 .1 ¢ - 15072° 23 - 18 . C 5178 .. 27 . 7 c 18530 13 8 cC 15653 57 3 .| ¢ "T-15824 9 1
C 45, B ¢ TEos3 49 2 c- 15178 . 29 .7 C'.. 15832 39 T C ., 15654 " 57 3 C 15824 9. 11
L C 1167- - 45~ 11 |7 @ vr gpaas L o 5 C 15178 ° 35 . 37 C 16534 39 . 13 C / 15656 57 9 c 15827 9 :
. ' C 11172 43 7 | ¢ ' 15096 21 s c 15178 37 . 37 C 15534 41 14 C / 15657 .7 57 5 C 15828 9 7
’ c 1172 0 450 207 [ 15097 21 5. | £ . 15207 49 ‘18 o 15535 39 31, |. ¢/ 15684 55 7 C 15829 7 1-
C 1178 ° 43t 3 c. 15104 . 21 12 {-C 15252 27 22 C 15536 . 39 297 | "¢/ 15703 57 18 c -15830° 7 2
.ot C 173 0 45 @21 e 15105 21 13 c 15252 - 29 19 | C 18537 - 39 34 oF 16704 87 .17 | ¢ 15831 . . 7 3
f c 174 43 4 c 15106 - - - 29, . 1 Y -16252 49 26 C 15538 3% . 35 c 15753 27 18 c 15832, - 7 7.
Lo c 11174 a8 2 c 15108 °33 | ¢ . 15283 39 ¥ ¢ 16639 55 15 | ‘¢ . 156780 45 5 c 15833 7 g .
c . 11178 43 T 11, o 15106 15- 1 c .16263 4 - 18 -Cc . 15540 13 - 31 “C 15782 45 8 c 15834 "7 9
, C 11178 45 17 c 15106 . 37 1 C 15256 39 . 18 C, . 15545 25 10 | ¢ 15783 45 12 c 15835 7 10
s S C . ms 45 29 | ¢ 15109 o5 20 |£€ . 15260 ° 29 49 ¢ 15545 27 3- C. - 15784 45 . 13 c 15836 7 11
- o 11184 - 45 . 32 c 15109 27 A% 14 TC 15272 49 6 . ¢ 15545 27 35 - C 16785 . 45 14 c 15837 .7 1 )
C. 11185 . 45 . 33 c 15109 29;'7{,\5 14 C 1_5306. 17 1 C 15545 29 . 3. . ¢ 15786 43 8. C 15838 7 -4
f . C 11187 43 26 C 15109 33 929 c- 15309 25 17 ‘C 15845 - 31 g8 'l ¢ 15786 . 45 - 15 C 15839 7 6 .
C « meg 45 27 C 15112 13 30 c 15309 27 19 c 15545 33 15 c 15787 43 9 C  .715840 9 12
. . C 11191 .45 40 c" 15113 23 19 c 15310 2% - 16 « 15545 35 v ag C 15787 45 16 c 16841 . 9 13
p - C 11193 ‘43 © 25 c 15114. 17 ¢ 9 c 15310 - 27, 2% . & 4 1BB46 - 39 2 C 15788 43 - 1. C 16842 - 5 9
2 C. 11193 .47 43 c. 15116 17 o3 C- 16310 - 35 33..7 c.* 15546 41 2 C. . .i5788 45 23 . C 15843 =R 10 :
C 11195 43 " 31 G 15119 21 7 C 18310 ., 37 _ 33 ¢ 15549 39 5.1 ¢ - ‘15789 45 24 c 15844 5 . 25
. c 1185 . 47 45 G 18122 39« 25 c "15312 35 12 C 15549 ., 41 17 15790 45 25 c- 15845 ‘5 - 37
- C 11205~ 43. 29 c 15124 . .39 -32 ¢ 18312 . 37 S .cC 15550 39 18 [ ‘¢ 15701 45 28 C' 15846 5 18
o C . 11205 © 47 41 o 15126 39 . -37 }|-C _.1814 ; 35 22 c 15550 ‘41 © 20 ¢ 15793 45 " 130 c 15847 5 1
-~ - C N2 47 B3 c 15127t 29 4 € e 38 .23 ¢ 15551 - 35 34 C° 15794 5 C.  15849" 9 2
' € 11222 43 12 C 15127 .. .33 4| © 1532 35 4 c 15551  ~.--'37 34 C 15795 45 54 c 15850 9 3
C 11222 47 BS C.  15130. 29. - 8. € 18321 37 4 C 16552 27 227 ¢ 15796 45 . 35 c 15851 9 4 )
- C 11906 . 23 5 | ¢ 15130 35 8 c 15324 35 81 ,Cc 18852 ° 29 4 18 - C 15797 | 45 36 C 15852 9 LN
C 11942 29 13.] ¢ 15131 " 29 18 JC .7 1534 37 . 31 £ . 15552 49 25 c 15798 45 ' | 37 0 15853 3. " 20
c 7 1Mz - 41 30 C. 15132 29 g C 15370 25 1 C . 16664 © ° 36 ° .25 c 15799 45 ‘38 c 15855 13 18
¢ c 12093 3 28 c 15134 a3 35 c 15370 27 .17 c 15564 49 . 9 C . 15800 45 39 C _ 15857 - ° &7 20
c 12093 41 " 29 c 15134 47 68 C=< 18420 39 .7 33 C 15584 39 3, c 15801 . 43 28 | ¢ 15858 - 13 . -
. ¢ 12i10, | 23 221 ¢ 15136 ‘43 1 o 15421 17 0 - ¢, 15584 41 3 C - 15801 .47 . 42 C 15859 13 23
-, c 121170 - 23 s 3 c 15140~ 49 13- ¢ 16436 17 . A C . 15885 39 4 cC . 18802 43 © 27 C ‘15860 13 14 o7
, c . 12370 23 - 5 c- 15141 . ag -4 | C 15440 19 - 9 C ~ 15585 41 4 c 16802 47, a4 c 15861 13, 10
C 12684 " 55 S 15143 .49 © 12 | ;C 15443 J7 30 C . - 15597 33 22 . c 15803 43 2°f-c 15862 13 -
c . 12975 211 e 15147 - 49 18 C o S R N 41 24-] - C. 15803 47" a8 | ¢ 15863 13 13
C . 12975 22 . 8 1 <. 45185 39, 1) C 15488 . 20 -9 [ 15610 + 19, 2 C ° 15804 a3 22 |.C 15864 . . & 32
! c . 13012 27 LI P - cC ' 18498 33 24 : , ¥ . :

15155 41 10

S

Ty




8

~

onooadoooo000o00

AO000000000000000000000Q0000000000000O00O00

5“

3.
4,

NUMERICAL PAJRTS INDEX . -
. A : : ' '
- - \-Lt.‘:"?" .
. 1 N " R . .
PAGE | REF. 'PART REF. PAGE  REF.
NO. NO. ‘_N.C)é. : NO. NG. NO. - NO.
B . .\ ‘ T
C 15865 - - 11 . 11 C . .15960 57 C . 16046 1, 12
'C 15866 5o 29 C . 15972 "5 43 C . .16048 5 a1
15867 .5 30 -C 15973 5 7 C 16050 - 15 4
15868 » -5 . 23 | C 15974 5 8 C - 16051 5. -7
15869 ... 5 28 " C " 15975 7 '8 c 16052 15 29
15870 <5 24 C. 15976° 5 17 C 16053 . B1
15871 = 5 22 C 15977 "5 12 C 16054 51 7
15872 5 14 o4 15978 5 13 c 16056 ~ 51 11
15873 5 21 C 15979 5 ‘16 |+ C . 16064 53 . 8
15874 5 19 C . 15980 5. 3 C 16066 ‘53 28
15876° . -11 ¥ . 2 C- +15981 g 42 - |=4C 16067 53 2
15876 1t c 15981 9 1| TRe. 16068 ° 53 2
15881 13 28 c - 15982 21 - C 16069 . &3 6
15882 13 24 .|, ¢ 15983 19- C 16071 53 10
15884 51, 1 C ° 15984. 15 | C 16072 53 "9
: 15885 5 34 C 15986 20 |- C 16087 59 1
15886 6. 40 | ¢ 15087 26 c 1820 27 40
15887 15 1 C 15988 5 c 1820 - 31 14
15888 15 2 C 15989 C 16202 13. 6
15889 15 3 ¢ - 15989 9 c 16245 21 7
15890 15 & C 15990 3 C 16267 7 17 10
15891 15 6 C . 15991 11 C- 16307 17 1
15892 15 - 8" o 15092 12 -] © . 16465 17 38
15893 1. g c 15993 13- c 16465 27 42
© 15894 15" 10 c 15099 16 C 16465 .31 17
15895 15 14 c 16000 21 € 16466 17 39
15898 15 15 C 16001 22 C 16466 27 43 -
15897 15 17 C 16002 23 C . 1646 31 16
15898 15 18 c .* 186003 24 o 16638 27
15898 15 19 C 16004 26 c 16712 27 33
© 15900 15 20 |. ¢C 16005 16 C 16712 31 3
15901 15 25 C 16005 58 C 16713 <k 1
15902 15. 27 C 16006 17. | € 16714 | 25 4
15903 15 28 c . 16007 19 C 16714 27 32
15904 15 30+ C 16008 57 c 16714 ° 31 5
15905 . 5 31t oc¢ 16009 30 c 16717 27 28
15906 51 2 c 16009. 11 C 16723 23 24
15007 51 3 C 16022 1 c 16724 23 3
15908 51 -4 C . 16024 4 c . 16739° © 25 12
15908 51 5 C 16025 5 c 16739 27 34
18910 - 81 8 C 16026 12 C “16739 31 7
15911 51 10 | c 16027 13 c 16739 33
15912 51 12 c . 16028 14 c 167562 7
16913 - 51 13 C ° 16029 15 c 16752 9 19
16914 BT . 14 C 16030 16 c 16752 . 15 4
16915 - = 51 15 c . {6031 27, | C 16752 27 30
15916  ° 51 16 € ' 16032 18 c 16752  __ 31 3
18917, 51 17 c 16033 5 | ¢C 16752 33 18
15918 51- 1B« | €. 18033 .3 |Tc 16767 7. 27
16919 .- 51 19 c 16034 22 |- C 16883 33 8
15920 - 51 20 c . 16036 10°.| ¢ . 16885 33 12
15921 51 21 € 16038 12- C 16942 .17 23
15922 51 22 C 16040 33 |- ¢ 16945- 21 22
15923 11 9. C 16041 27 C 16946 23 2
15923 s5 * 4. ¢ 16042 26 c. 16948 23 17
15923 55 4 C - 16043 27 c 16958 - 37 - 8
B 15Y2E 57 3 ¢ 16644 ;4 C 17035 49 10
0 1547 5! o " C 16045 35 c 17037 T 49 3

REF. - PART

NUMERICAL PARTS INDEX

s N eNsXsRs ke

202 57 , 7

" PAGE REF. PART PAGE
NO.  NO. “NO. NO.  NO. NO.
17038 24 C . 18017 21 20 | "111- 215 21
17043 - 16 c 18048 49 18 | 113 -1 29
17071, 24 |G 18062 | 49 19 | 113 2 39
17072 23 C - 18182 55 14 113- 2 41
- 171086 7 C . 18185 55 15 113- 15 43
17108 5 C 18186 57 5 113- 15 .45
. C 17114 8 C' 18203 .« 5B 13 113 102 9
C 17114 8 C 18204 - 57 15 113- 102 19
C 17127 19 'C "18205 17 2 113- 102 27
C 17128 11 . C 18206 . 13 30 113- 102 29
C 17164 5 C 18207 41 . 40 13- 102 29
[o! 17164 25 o 18209 41 42 113- ' 102 . 33
c 17203 13 o 18210, + 41 43 113 102 33
. C 17204 9 c’ 18233 41 44 | 13- 102 35
c 17207 12 C 18316 17 1 13- 102 37 "
c 17211 13 C 19624 41 27 13- 102 39
c 17213 8 C 20465 25 . 23| 13 102 41
C 17214, 21 C - 20465 F27 . 47 113- 102 49
C 17229 ', 35 C 22571 - 89 13- 102 . - 497
C 17231 .38 c 22571 59 3 113- . 103 .17
c 17234 32 C 22573 59 6 113- 103 21
C 17235 17 C - 23514 41 37 113-. 103" 23,
" C 17251 17 - C 23535 .25 15+ | 13- 103 35
C 17251 13 | cC 23535 37 26 113- 103 37
c 17261 5 | ¢ 24429 23 1 113- 104 7
C 17287 44 C 24847 13 16 113- 1 5
Cc 17313 19 C. 24869 . 55 5 . 113- - 118 - 7
C . 17332 14 C 26215 19 1 13- 118 15
c . 17332 11 D- . 5gs4g 13 33 13- 120 27 -
CC 17333 10 " F . 19633 ¢ 43 10 1 120 29
c . 17333 10 F 19633 47 64 13- 122 /9
cC 17361 45 E 53650 43 32 113- 122 19
c 17362 46 F 53650 47 51 .| 13 138 49
C 17391 -7 G 10450 47 60 13- 158 9
C 17391 7 |0 L 18282 21 1 113 158 27
C 17393 " 1 L 32763 33 9 1M¥ 158 31
C -+ 17393 1 L 32763 37 10 113- 206 39
C. 17394 -8 o} 5999AR 5 -4 113- 206 17
c 17394 8 T 25070 25 21| M3 206 © 49
c ' 17408 18 T 28070 27 15 - 113- 7 207 ° 17
c 17410 16 -T 25070 . 29 . 15 113-. 207 23
c 17412 T2 T 26070 . - 33 74 13- . 219 25
C 17413 2 T . 3385 & 23 + 20 113 219 27
- C 17414 1 . 113- 219 27
.C 17426 -2 " S 113 219 29
c 17473 J15 HARDWARE CODE NUMBERS 113- 219 31
c 17746 11 : ' 13- 219 ; 33
c 17763 ) 26- 636 25 6 13-- . 219 35
~.C 17807 12° 83- 412 47 ._/150’\\1'3— 219 37..
C 17808 ' 83- A8 29 3 13- 24,1 39
c . " 17808 g a3- 46 35 3. 13- 241 41
c 17809 11, .83 . Bl 39 41 126-+, 14 7
C 17866 18 8-, B4. - 27 16 | 126 16 0 2
c 17873 3 83- 54 - 29 16 | 126 18 T 25,
C 17921 3 83" 56 27 21 |y 126 6 .. %
C 18006 2 e 4 ] 43 4 126- 16 29°
C 18006 2 111- 108 57 - 9 126- 16 33
‘C 18015 21 111- 126- 16 35 -




vk

64 | NUREZAICAL PAr TSHNDEX IR o NUMERICAL PARTS INDEX" - 657 *°
' . £ C . )
© PART "% -PAGE REF. PART' ~  PAGE REF. . PART PAGE REF..-- PART’ PAGE REF. PA PAGE - REF. ' PART PAGE  REF.
NO. C#* o, NO. NO. NO. NO. NO. . " NO. NO. NO. NO., NO. NO.! . NO. NG. | NO. NO. NO. -
f N 3 ~ . ' .
1 IR T - 2 131 176 27 31 [ 175 - 415 49 - 22 . 1@ 23 . @ 14 219 404 23 6 ; .
126- 21, 23 7 13100 176 29 24 "178- ~ 858 25 19 193- 29 7 B 221- 1013 . 43 34 v
126 109 39 25 | a1, 176 31 2| 78, 858 - 25 22 193 29 15 -* 5 221 1013 47 53 . : :
126- - 109 - 41 L 13y 176 33 1 178 858 33 3. ‘103 41 - 17 .37 233- 6 57 19
129- 4 11 8 131- 176 -, 33 A8 178 858 - 33 - 25 193 70 57 . & 223- 20 86 © - 7
129 14 17 17 131- 176 35 17- 178 858 37 3t 103 <9 27 44 | 223 . 202 5 _ 38 . .
129 14 17 35 131- 176 - 37 13 178- 858 41 26 193- 91 21 18 | 321 1628 57 7 T ,
129- .~ 14 27 45 131- 176 - 37 18 187+ 484 . B7 5 103 . 509 51 75 321- 1901 | 57 3 -
1297 14 3 9 131- 176 49 32 187- 996 43 33 193- 539 ) 25 321- 1902 57 3
128 - 15 51 9 131- 178 .~ 33 7 187- 1003 ‘5 11 193 1001 .13 17 321- 2116 . 57 3.
129- | 27 57 13 131, 178, - 41 39 187- - 1036 17 8 105. 13 27 46 321- 2117 57 . 3 -
129 .af 101 29 12 81 . 88 89 1 187- 1041 5 . 26 195 13 31 -2 | 321 6228 ‘87 @
129 ’ 10 57 10 a31: 1102 17 26 187- - 1047 13 32 195 103 25 1 353-+ . 406 17 29
120, g 01102 0 -7 6 - t31- 7 1113 21 2 187- 1047 59 2 495 103 27 38 )
1,29- gf 102 g .17 431 1331 23 19 187- 1054 13 ° 32 495 103 - 31" 11 voe ) . . :
129- ., 102 151 6 - 132- 26 © 28 27 | v187- 1078, 17 18+ 495 10 (17 27 Yoo i ' ‘ .. , 3 .
120- 102 19 .8, 132- 26 33 T 10 192 ' 14 1T 7 g5 104 27 9 . SR ‘ . -
129" . "\102 21 0 132 26 33 21 192- - 18 57 14 195 104 .. 99 9 ' o . . . . -
120003102 27 7 L1322 . 26 35 20 192- 19 29 11 105- 104 33 6 [ - : ‘ . : . : .
128 102 .29 7 " 132 26° 3% 26 192 . 18 39 8 195 104 35 28 | - - ' .
129- ° 102 29 1 132- 2% . 37 11 192- 9 - 41 '8 195- 104 40 o | o L o -
129- 102 . 33 7| 132 26-- 377 21 - 192- 197, % 45 . 19~ 105 513 17. 36 . , o T t R e
128- 10§ £33t 20Q. 132 26 4 34 192- 19 53 7 195 518 * 20 28 - . . | - ‘ . . .
128-. 7 102+« 35 7 132- 4B 27 41 -192- 2a 7 - g 195 ‘518 33 29 : : ‘ - ’ : ) ‘ .
129. 102 37 7 132- 46 29 16 192 20 . -9 . 18 195 518 .« 35 21 . L | . L,\ .
129- 102 39 21 . 132- 46 31 . 15 1192 20 . 15 . 9 . 195 ‘518 ., 37 . 22 x ’ N
4129 102 41 23 T 132 a6 3 . 10 192- 20 197 195. . 521 21 ‘=018 : S
129- 102, .V 43 37 132 45 49 11 192- , 20 21%._.. 9 195- 521 27 13 ,
28 102 47 70 132- . 46 49 T 200 1922« 20 23 21 195 521 - 29 13 . . L ) N
129- 102 49 7 132 48 - 29 .32 - 192- 20 27 12 195 521/ 29 17 .0 ' oo »
129- 102 49 24 1322 a8 33 27 .| 192 20 29. 6 185 521 33 23+ _ - . . _ o :
128 - 102 49 30 1322 - 48 35 - 42 192- 20 29 12 195 .. 521 35 T : : ; ) . a ,
129-. 102 57 8 132 48 - 37 . 41 192- 20 - 33 6 195~ 521 37 12 | . P o - . . T
129- . 103 17 6 132 . 311 23 - 10 |- 192- © 20 33 19 195 521 41 33 _ ' T Co - C oo . :
129" 103 17 .- .14 138 51 39 23" 192- 20 .3 . B 195+ * 529 49 1 , - _ : y ‘ A
129- 103 25 14 - 138 . 51 41 13 192- Co20 .37 6 105 521 - 49 28 .| - } o ’ - % .
129- - 103 27 g { 138 a2 29 22 192. 20 39 . .20 195 522 17 21 ' , A ) _ - - "
129- 103 27 39 - 138 - 92 33 .15 192.° 20 41 -~ - 22 195 525 25 7 ' ' ‘ : ! ' .
129- 103 29 -6 .138- . 92 35 16 192 20 43_ 36 . 195- 525 33 . 10 : ) ) a ‘
129 103 31 <12 . 138-. 92 1 .37 16 192- 207777 47 69 195 525 37 78 - C , : . . : : - e
129. 103 .35 .30 ~138- 92 49 8 192. 20 49 6 195-. © §25 49 39 - . o : ) Coa ] )
129- 103 37" 30 138- 92 @9 - 17 192- T20° 49 23 195 541 .29 ° 31 v N A . : . : '
128- 103 39 40 138 o8 45 4 192. . 20 49 28, | 195 541 33 26 : . i : T S -
129- 103 a1 36 138- 2054 9 10 192 . 20 57 12 195 541 35 41 : - i ‘ _— g
120 103 a9 - 16 138- - 2055 - 23 4 192 21 17 . .5 195 541 37 40 o . ’
129 -122 57 11 164- 540 7 2 192 . - 17 13 195- 2012 39 - 7 . ) ' ‘ S
129- 125 5 .36 | 164 540 .15 2 192 21 23 9 195. 2012 ‘a1, " 7 . C . ; .
129- 125 23 ... 15 164- 543 7 .3 192 21. . 25 13 195.. 2027 - 7 14 L : - - . .
129 145 29 14 164- 843 15 3 192- L2V 27 . B g5 - 2027 15 14 ! o : ‘ . .
129 162 " 39 30 169 133 - 13 - 1 192- 21 27 37 195. . 2029 23 8. : ‘ St o . -
129- 325 23 16. . 169 133 - 39 . 36 1922 N 29 5 195 2069 21 1 - o S : - N -
129. 504 13 4 169 .- 43 - 13 - 29 192 2 . 3 1o 211 5 45 10 . . L
120. 642 67, 23 169- ., 154 - 5 .47 192.", 21 7 35 - 29 214 4 41 a1 |, . . N : - ' , ’
131- 165 -, 41 , 31 173 42 57 21 192- 21 37 28 - 214 251 13 . 7 . - _ T - ’ .
131- 176, 7 13 o173 44 11 "6 192- 21 39, 12 . 214 257 39 17 ' o ‘ : I .
- 131 176 9 .20 | 73 215 13 3 192-, 21 "4 12 214 251 41 19 : ’ : _ L C
131 176 - 15 13 173- - 244 - 51 23 192- 21 49 8 219- 10 23 4 . ' T -~ - Co
131- 176 . 17 22 - 175. 400 177 . 25 192- 21 . 49 15 219- 17 2 14| :




